D06

LUBRICATION PARTS

P2630

OIL PAN
OIL PAN - ALUMINUM - REAR SUMP
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ENGINE
&Y PART NO. PART NAME ory SERIAL NO. REMARKS
1 R49377 GASKET 1
2 R27474 DRAIN PLUG 1
3 R47151 O-RING 1
1 24H1305 WASHER 20 13/32" X 13/16" X 0.060"
5 12H304 LOCK WASHER 20 3/8°
3 19H3485 CAP SCREW 2 3/8" X2
7 19H2473 CAP SCREW 2 1/2* X 1-3/4"
3 12H301 LOCK WASHER 2 1/2°
) 24H1338 WASHER 2 33/64" X 7/8" X 0.048"
) F3T/R O-RING 1
I R27175 DRAIN PLUG 1
2 19H2548 CAP SCREW 2 1/2" X 7/8"
3 12H301 LOCK WASHER 2 1/2*
| R56619 COVER 1
) 19H3267 CAP SCREW 20 3/8" X 1-5/8"
5 RB6396 OiL PAN 1
4 ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES PC-2182 (18-DEC-87) LITHO IN US A,



DO7

LUBRICATION PARTS

RGP2542

ENGINE OIL COOLER

RGP2542
ENGINE
KEY PART NO. PART NAME QY SERIAL NO. REMARKS
1 R51283 COVER 1
2 12H303 LOCK WASHER 8 5/16"
3 1941921 CAP SCREW 1 5/16" X 3-1/4"
4 19H1949 CAP SCREW 7 5/16" X 2-1/2"
5 R50419 GASKET 1
6 AT25038 OIL COOLER 1
7 AR58952 GASKET 2
8 R50418 SPACER 1
9 R50424 GASKET 1
10 R50423 ADAPTER 1
11 R47153 O-RING 4
12 __R83545 TUBE 2
13 19H1732 CAP SCREW 2 3/8" X 1-1/4°
14 12H304 LOCK WASHER 2 3/8"

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LITHO IN U.S.A.
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D09

WATER PUMP
CODE 2032 WATER PUMP

COOLING SYSTEM PARTS

RGPz621

RGP2621

THIS PARTS LISTING 1S CONTINUED
25.2 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN US.A.




D10

COOLING SYSTEM PARTS

WATER PUMP - CONTINUED
CODE 2032 WATER PUMP

ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T R39305 CAP SCREW 2
2 19H2104 CAP SCREW 3 3/8" X 5"
3 R27474 DRAIN PLUG 1
4 R26506 O-RING 1
5 R71315 GASKET 1
6 R78696 SNAP RING 1
7 R71226 COVER 1
8 R71225 IMPELLER 1
9 R71596 0O-RING 1
10 RE247/2 KT 1
11 R83561 HOUSING 1
12__AR93518 SEAL 1
13 JD10363 BALL BEARING 1
14 R70965 SHAFT 1 (SUB RE23295)
15 JD10362 BALL BEARING 1
& R71228 AING 1
17 R70964 WASHER 1
18 RB87634 GEAR 1
9 REZB368 WATER PUMP 1 (MARKED R83561)
20 19H2996 CAP SCREW 1 5/16" X 5°
21 19H2023 CAP SCREW 1 3/8" X 3-1/4*
R71583 NEEDLE ROLLER 1 (WATER PUMP 10 CYLINDER BLOCK DOWEL PIN)
ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES PC-2182 (18-DEC87) LITHO IN U.S.A. 25-3



D11
COOUING SYSTEM PARTS

WATER PUMP REPAIR KIT
RGP2752

RGP2752

THIS PARTS LISTING IS CONTINUED
25-4 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES ~ PC-2182 (18-DEC-87)  LITHO IN US.A.




D12

WATER PUMP REPAIR KIT - CONTINUED

COOLING SYSTEM PARTS

ENGINE
KEY PART NO. PART NAME arr SERIAL NO. REMARKS
T R71225 IMPELLER 1
2 R71596 O-RING 1
3 _RE24772 KIT 1
4  R47153 O-RING 2
5 R71315 GASKET 1
6__AR93518 SEAL 1
7 JD10363 BALL BEARING 1
8 R70965 SHAFT 1 (SUB RE23295)
9 JD10362 BALL BEARING 1
10 R71361 GASKET 1
11 RE23295 KIT 1

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN US A, 255



D13

COOLING SYSTEM PARTS

RGPz907

WATER PUMP INLET HOUSING
CODE 5702 WATER PUMP INLET - SIDE

RGP2907
ENGINE

KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T R71361 GASKET 1

2 Rss128 HOUSING 1

3 12M70€5 LOCK WASHER 2 8.100MM

4~ 19M7513 CAP SCREW 2 M8 X 30

5 15H584 PIPE PLUG 1 172"

25-6

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LITHO IN US.A.



D14

FAN BELTS
CODE 2408 FAN BELTS

COOLING SYSTEM PARTS

RG1570
1
RG1570
ENGINE
' KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS
1 RE29018 BELT 1

ENGINE - 6076T, A, H OEM ENGINES ‘AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO INU.SA. 257



D15
COOLING SYSTEM PARTS

WATER MANIFOLD AND THERMOSTATS
CODE 2102 THERMOSTAT COVER - VERTICAL
CODE 2114 THERMOSTAT COVER - HORIZONTAL (REVERSIBLE)
CODE 2204 THERMOSTATS - 180 DEGREE

RGPZB80

RGP2880
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THIS PARTS LISTING IS CONTINUED
ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES ~ PC-2182 (18-DEC-87) LITHO INU.SA.
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D16

WATER MANIFOLD AND THERMOSTATS - CONTINUED

COOLING SYSTEM PARTS

CODE 2102 THERMOSTAT COVER - VERTICAL
CODE 2114 THERMOSTAT COVER - HORIZONTAL (REVERSIBLE)
CODE 2204 THERMOSTATS - 180 DEGREE

ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T R47430 HOSE 1 (AF)
2 AR21839 CLAMP 2 (AF)
3 RE25890 LINE 1 (AF)
4 19H2552 CAP SCREW 4 3/8" X 1-1/8"
5 12H304 LOCK WASHER 7 a/g"
6 R86061 ADJUSTING STRAP 2 (TF_ AND HF)
R86061 ADJUSTING STRAP 1 (AFy
7 R42693 GASKET 2
13 R85763 MANIFOLD 1
14 R4T7753 O-RING 2
15 15H665 PIPE PLUG 4 3/4
16 _R1870R WASHER 3 9.931 X 22.225 X 3.048MM (25/64" X 7/8" X
0.1207)
17 19H3217 CAP SCREW 3 3/8" X 1-3/4°
18 R89056 TUBE 1
19 Ree062 GASKET 1
PARTS USED WITH CODE 2102
ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
8 19H254% CAP SCREW 3 3/8" X 1-3/8"
10 R86007 COVER 1
12 R46479 GASKET 1
PARTS USED WITH CODE 2114
ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
8 19H2545 CAP SCREW 2 3/8" X 1-3/8°
19H1912 CAP SCREW 1 3/8" X 3-1/2"
9 R89439 COVER 1
PARTS USED WITH CODE 2204
ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
11 AR48675 THERMOSTAT 2

ENGINE - 8076T, A, H OEM ENGINES AND ACCESSORIES PC-2182 (18-DEC-87)

LITHO IN U.S.A.

25-9
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ENGINE COOLANT HEATER
CODE 2601 ENGINE HEATER - 110V

COOLING SYSTEM PARTS

RGPSA6

ENGINE

KEY  PART NO. PART NAME Qry  SERIAL NO. REMARKS
1 AR50411 WIRING LEAD 1

2 RS54510 CAP 1

3__R54511 NUT 1

4 R47693 GASKET 1

5 AR62399 COOLANT HEATER i (110 VOLT)

6 U13639 O-RING 1

7 R54123 ADAPTER 1

8 ARE2492 COOLANT HEATER 1

'5-10 ENGINE - 6076T, A, K OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LUTHO IN US A



D18

COOLING SYSTEM PARTS

ENGINE COOLANT HEATER
CODE 2602 ENGINE HEATER - 220V

RGP137¢
a/
RGP1379
ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 AR87079 POWER CORD 1
2 R54510 CAP 1
3 R54511 NUT 1
4 R47603 GASKET 1
5 AR103807 HEATER 1 (220 VOLT)
6 U13639 O-BING 1
7 R54123 ADAPTER 1
8 AR103806 COOLANT HEATER 1

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES PC-2182 (18-DEC-87)

LTHO INU.S A

25-11



D19

FAN DRIVE PULLEY
CODE 2315 FAN DRIVE - 6 BOLT HUB
CODE 2316 FAN DRIVE - 4 BOLT HUB

COOLING SYSTEM PARTS

~GP2879
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- RGP2879
PARTS COMMON TO CODE 2315 AND 2316
ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1 19H254%5 CAP SCREW 6 3/8" X 1-3/8"
2 12H304 LOCK WASHER 6 3/8"
4 JD10420 BEARING 1
PARTS USED WITH CODE 2315
ENGINE
KEY PART NO. PART NAME aQry SERIAL NO. REMARKS
3 RO0332 PULLEY 1
5 R90561 HuB 1
PARTS USED WITH CODE 2316
ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
3 R90337 PULLEY 1
6 R90562 HUB 1

25-12 ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A.



D20

COOLING SYSTEM PARTS

FAN DRIVE
CODE 2317 ADJUSTABLE, MEDIUM DUTY (6 BOLT HUB)
CODE 2318 ADJUSTABLE, MEDIUM DUTY (4 BOLT HUB)(TF ONLY)

- RGP2905

RGP2905
PARTS COMMON TO CODE 2317 AND 2318
ENGINE
KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS
o CAP SCREW NA
4 RB86026 HOUSING 1
5 JD10058 BEARING 1
7 19H2553 CAP SCREW 2 3/8" X 2-5/8°
8 R86765 SUPPORT 1
9 R86865 SPACER 1
10 24H1622 WASHER 3 3/8"X7/8" X 0.120"
11 19H3332 CAP SCREW 1 3/8" X 6-1/2°
11A 28H1523 BUSHING 2 0.493" X 0.675" X 13/16" 0.493° X 13/16", (TO
WATER OUTLET MANIFOLD)
12 RB6866 ADJUSTER 1
13 T29342 WASHER 2
H32214 WASHER 2 (TO ADJUSTER)
14 19H1721 CAP SCREW 2 1/2* X 1-1/2"
15 19H1815 CAP SCREW 2 1/2° X 1-1/4°
16 19H2345 CAP SCREW 2 3/8" X 5-1/2"
PARTS USED WITH CODE 2317
ENGINE
KEY PART NO. PART NAME aQry  SERIAL NO. REMARKS
1T ... CAP SCREW NA
2 R93145 PULLEY 1
3 _R86023 HUB 1
6 RE26697 HOUSING 1
PARTS USED WITH CODE 2318 (TF ONLY)
ENGINE
KeY PART NO. PART NAME QrYy  SERIAL NO. REMARKS
1 19H2284 CAP SCREW 4 3/8°X7/8"
2 R52593 PULLEY 1
17 RB86260 HUB 1
18 REZ6698 HOUSING 1 (4 BOLT)

ENGINE - 8076T, A, H OEM ENGINES AND ACCESSORIES PC-2182 (18-DEC-87) LITHO IN U.SA. 25-13



D21

COOLING SYSTEM PARTS

RGP2906

FAN DRIVE
CODE 2313 ADJUSTABLE, HEAVY DUTY (6 BOLT HUB)

RGP2906
ENGINE
KEY PART NO. PART NAME Qrr SERIAL NO. REMARKS
1 19H1815 CAP SCREW 1 1/2" X 1-1/4°
2 T20217 WASHER 1
3 RB6130 HUB 1
"4 RE20768 SEAL 1
5 R62191 SNAP RING AR
R62192 SNAP RING AR
R62193 SNAP RING AR
R62194 SNAP RING AR
6 JD10329 BALL BEARING 1
7 R63987 SHAFT 1
8 RB86131 HOUSING 1
9 RE25931 HOUSING 1
10 19H2553 CAP SCREW 2 3/8" X 2-5/8"
11 R86765 SUPPORT 1
12 R86865 SPACER 1
13 24H1622 WASHER 3 3/8" X 7/8" X 0.120"
14 19H3332 CAP SCREW 1 3/8" X 6-1/2°
14A 28H1523 BUSHING 2 0.493" X 0.675" X 13/16" 0.493" X 0.675" X
13/16", (TO WATER OUTLET MANIFOLD)
15 RB6866 ADJUSTER 1
16129342 WASHER 2
R32214 WASHER 2 (TO ADJUSTER)
17 19H1721 CAP SCREW 2 1/2" X 1-1/2°
18 19H1815 CAP SCREW 2 1/2° X 1-1/4"
19 15H562 PIPE PLUG 1 1"
20 19H2345 CAP SCREW 2 3/8" X 5-1/2"

5-14

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LTHO IN US.A.



D23

AIR INTAKE AND EXHAUST PARTS

RGP2829

INTAKE MANIFOLD
(6076HF AND TF)

J

-6,

RGP2829

ENGINE
' KEY PART NO. PART NAME ory SERIAL NO. REMARKS
T RB86743 O-RING 1 ]
2 15H571 PIPE PLUG 2 (A) 3/8"
3 RB86898 COUPLING 1 A)
4 AR62936 CLAMP 2 (A)
5 R43605 HOSE 1 76 MM X 51 MM (3" X 27)
6 RB89790 INTAKE MANIFOLD 1
7 R87316 GASKET 3
8 15H638 PIPE PLUG 1 1/8°
9 24H1304 WASHER 6 13/32" X 23/32" X 0.120"
70 19H2545 CAP SCREW 6 3/8" X 1-3/8°
(A) NOT USED ON-6076HF
ENGINE - 76T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN USA. 30-1



D24

AFTERCOOLER AND INTAKE MANIFOLD
(6076AF)
CODE 1726 AIR INLET - CENTER

AIR INTAKE AND EXHAUST PARTS

RGP2895

—~—13

RGP2895

THIS PARTS LISTING IS CONTINUED
30-2 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U S.A.




D25

AIR INTAKE AND EXHAUST PARTS

KEY PART NO.

AFTERCOOLER AND INTAKE %ANIFOLD CONTINUED
(6076A
CODE 1726 AIR INLET - CENTER

ENGINE
PART NAME arr SERIAL NO. REMARKS

T 19HZ661 CAP SCREW 2 5716 X 13/8"
2 12H303 LOCK WASHER 14 5/16°
3 R47314 ADAPTER 1
4 R47305 GASKET i
5 R50398 COVER 1
6 R50405 O-RING 1
7 R860%81 COUPLING 1
8 RB86743 O-RING 1
9 R50399 GASKET 2
10 AR70437 AFTERCOOLER i
11 R52811 O-RING 2
12 R89791 COOLANT MANIFOLD 1.
13 RB7316 GASKET 3
14 R50400 ADAPTER 1
15 AR21839 CLAMP 2
16 R50402 HOSE i
17 R48362 ADAPTER 1
18 19H2729 CAP SCREW 2 5/16" X 4-1/4°
19 ~ 15H558 PIPE PLUG 1 1/8"
20  19H2852 CAP SCREW 10 5/16" X 4"
21 24H1136 WASHER 10 11/32" X 11/16" X 0.060"
22 24H1303 WASHER 6 13/32" X 11/16° X 0.060"
23 12H304 LOCK WASHER 6 3/8"
24 19H1732 CAP SCREW 6 3/8" X 1-1/4"

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN US.A.

30-3



EO1

AIR INTAKE AND EXHAUST PARTS

TURBOCHARGER AND OIL LINES

[y

RGP2830

THIS PARTS LISTING 1S CONTINUED

04

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN US.A.



EQ2

AIR INTAKE AND EXHAUST PARTS

TURBOCHARGER AND OIL LINES - CONTINUED

ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1 R54500 SCREW 4 9.525 X 25.400MM (3/8" X 17)
2 24H1305 WASHER 4 13/32* X 13/16" X 0.060"
3__RE20231 OIL LINE 1
4 R62239 FITTING 1
5 R89879 GASKET 1
6 R43416 GASKET 1
7 12H304 LOCK WASHER 3 3/8°
8 19H2284 CAP SCREW 2 3/8" X 7/8°
9 _RE25817 OlL LINE 1
10 R72328 O-RING 1
11 R41285 ADAPTER 1
12 _RE31259 TURBOCHARGER 1 (REMANUFACTURED)(AF AND HF)
RE264 14 TURBOCHARGER 1 (TF ONLY)
ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 ( 18-DEC-87) LITHO IN US.A. 30-5



EO3

ETHER STARTING AID

AIR INTAKE AND EXHAUST PARTS

RGP2817

CODE 4301 ETHER STARTING AID

ENGINE
KEY  PAART NO. PART NAME QTY  SERIAL NO. REMARKS
1~ R28583 NOZZLE 1 -
2 R47160 NOZZLE HOLDER 1
3 AT25264 FITTING 1 (A)

(A) 6076TF AND HF SHOWN

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LITHO IN U.S.A.

30-6



EO4

AIR INTAKE AND EXHAUST PARTS

" RGP2828

EXHAUST MANIFOLDS
CODE 2812 EXHAUST MANIFOLD - FRONT

RGP2828
ENGINE
' KEY PART NO. PART NAME aQrr SERIAL NO. REMARKS
CAP SCREW 4 3/8" X 1-3/4°
2 R63845 WASHER 8 10.500 X 17.500 X 3MM (0.413" X 0.689" X
0.118%)
'3 19H2128 CAP SCREW 3 3/8"X 3
4 R46472 EXHAUST MANIFOLD 1
5 R58109 RING 1
6 AT103553 CLAMP 1
7 R87732 ADAPTER 1
8 R54500 SCREW 4
9 24H1303 WASHER 4 13/32° X 11/16" X 0.060"
10 R92305 PIPE ELBOW 1
11 19H2639 CAP SCREW 1 3/8" X 3-3/8"
29 EXHAUST MANIFOLD 1
13 R83021 GASKET 2
' 14 R83020 GASKET 2
ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A. 30-7



EO7

FUEL INJECTION NOZZLES AND LINES
(6076TF)
CODE 1604 INJECTION PUMP, 3-5° GOVERNOR
CODE 1652 INJECTION PUMP, STANDARD GOVERNOR

FUEL SYSTEM PARTS

RGP2891
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THIS PARTS LISTING 1S CONTINUED
35-2 ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A.




EO8

FUEL SYSTEM PARTS

FUEL INJECTION NOZZLES AND LINES - CONTINUED

(6076TF)

CODE 1604 INJECTION PUMP, 3-5° GOVERNOR

CODE 1652 INJECTION PUMP, STANDARD GOVERNOR
ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T AR100217 FUEL LINE i NO. 6
2 AR100216 FUEL LINE 1 NO. 5
3 AR100215 FUEL LINE 1 NO. 4
4  AR100214 FUEL LINE 1 NO. 3
5 R58305 STRAP 2
R58186 CLAMP 4
R61144 STRAP 2
21H1463 SCREW 2 NO. 10 X 7/8°
6 AR100213 FUEL LINE 1 NO. 2
7 AR100212 FUEL LINE 1 NO. 1
8 R59298 STRAP 1
R59297 HALF CLAMP 2
R61145 STRAP 1
21H1463 SCREW 2 NO. 10 X 7/8°
9 R59298 STRAP 1
R71212 CLAMP 1
R59297 HALF CLAMP 2
R61145 STRAP 1
R71398 SCREW 2 NO. 10 X 1-1/2°
10 R59305 STRAP 1
R58186 CLAMP 1
R74030 CLAMP 1
R74804 CLAMP 1
R61144 STRAP 1 :
R71398 SCREW 1 NO. 10 X 1-1/2°
11 R59298 STRAP 1
R59297 HALF CLAMP 2
2TH1463 SCREW 2 NO. 10X 7/8
12 RE12766 ABSORBER 1
13 24H1305 WASHER 1 13/32* X 13/16" X 0.060"
14 12M7066 LOCK WASHER i 10.200MM
15  19M7166 CAP SCREW 1 M10 X 20
16 R84472 WASHER 6 7.360 X 18.160 X 2MM (0.290" X 0.715" X
0.079")
17 .. INJECTION NOZZLE 6 (NIPPONDENSO) (SUB RE30158)
18 R77551 O-RING 6 (VITON)
19 R87082 FITTING 6 (ALSO ORDER R77551)
20 R51937 FITTING 1 (B)
21 ARBS5519 PLUG 1 (B)
227 R79604 NUT 6
23 R79605 SLEEVE 6
24 R79606 TEE FITTING 6
25 R51336 PACKING 11
26 RE15807 FUEL LINE 3 ,
27 RE15808 FUEL LINE 2 .
28 RE27786 FUEL LINE 1 (ALSO ORDER RE23319 AND R79138)
29 RE23319 FUEL LINE 1
30 R79138 SLEEVE 2
31 AR8551% PLUG 1
32 R51937 FITTING 1
33 __AR88120 TEE FITTING 1
34 R51936 PACKING 2 A
35 RE10527 FUEL UINE 1 (A
36 R67364 FITTING 1
37 R51936 PACKING 2 ®)
38 AR88496 FUEL LINE 1 (B)
(A) CODE 1604
(B) CODE 1652
ENGINE - 80767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN US A, 353



EO9

FUEL SYSTEM PARTS

RGP2896

FUEL INJECTION PUMP WITH LUBE PIPES
(6076TF)
CODE 1604 INJECTION PUMP, 3-5° GOVERNOR

N
9\
% RGP2396
ENGINE
KEY PART NO. PART NAME arr SERIAL NO. REMARKS
1 RE32029 FUEL INJECTION PUMP 1 (A) (ROBERT BOSCH)
2 RE26286 GEAR 1 (MATCHED SET)
3 R63845 WASHER 4
4 19H3336 BOLT 4
5 R55396 STUD 4
6 R42729 WASHER 4
7 14H1076 NUT 4 3/8% (HS SAE 8)
8 RE36035 FUEL PUMP 1 (ROBERT BOSCH)
9 R39832 ADAPTER 1
10 AR91012 LINE 1
11 AT32333 ELBOW FITTING 1
12 R79060 O-RING 1

(A) "SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR PARTS NOT LISTED."

354

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES ~ PC-2182 (18-DEC-87)

LITHO IN U.S.A.
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FUEL SYSTEM PARTS

RGP2914

./-.

------------

FUEL INJECTION PUMP AFND OIL LUBE PIPES
(6076TF)
CODE 1652 INJECTION PUMP, STANDARD GOVERNOR

RGP2914

5-6

THIS PARTS LISTING IS CONTINUED
ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A,




E11

FUEL INJECTION PUMP AND O!I!.F;.UBE PIPES - CONTINUED
(6076
CODE 1652 INJECTION PUMP, STANDARD GOVERNOR

FUEL SYSTEM PARTS

ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T R67364 FITTING 2
2 R51936 PACKING 6
3 AR98B655 ANEROID LINE 1
4 R72818 STRAP 2
R70407 CLAMP 4
R72817 STRAP 2
21H1463 SCREW r3 NO. 10 X 7/8°
12H246 LOCK WASHER 4 NO. 10
5 R67271 UNION FITTING 1
) ANEROID LINE 1
7 12H304 LOCK WASHER 1 3/e*
8 _19H2545 CAP SCREW 1 3/8° X 1-3/8"
9 28H1518 WASHER 1 0.493 X 0.675° X 5/16°
10 AR76158 LINE 1
11 RE26286 GEAR 1 (MATCHED SET)
12 R63845 WASHER )
13 19H3336 BOLT 4 3/8° X 7/8"
14 R55396 STUD 4
15 R42729 WASHER 4
16 14H1076 NUT 4 3/8", (HS SAE 8)
17__RE36035 FUEL PUMP 1 (ROBERT BOSCH)
18 R79060 O-RING 1
19 AR88903 ELBOW FITTING 1
20 RE32036 FUEL INJECTION PUMP 1 (A) (ROBERT BOSCH)
31 AR101137 LINE 1

(A) "SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR PARTS NOT LISTED"

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN U.S.A. 35-7
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FUEL INJECTION NOZZLES AND LINES
(6076AF AND HF)
CODE 1601 INJECTION PUMP, STANDARD GOVERNOR
CODE 1637 INJECTION PUMP, STANDARD GOVERNOR
CODE 1650 INJECTION PUMP, ELECTRONIC GOVERNOR

FUEL SYSTEM PARTS

RGP2922
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RGP2922

THIS PARTS LISTING IS CONTINUED
35-8 ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A.




E13

FUEL SYSTEM PARTS

FUEL INJECTION NOZZLES AND LINES - CONTINUED

(6076AF AND HF)
CODE 1601 INJECTION PUMP, STANDARD GOVERNOR
CODE 1637 INJECTION PUMP, STANDARD GOVERNOR
CODE 1650 INJECTION PUMP, ELECTRONIC GOVERNOR

ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T REZ9512 FUEL LINE i NO. 6
2 RE29511 FUEL LINE 1 NO. 5
3__RE?29510 FUEL LINE 1 NO. 4
4 RE29509 FUEL LINE 1 NO. 3
5 R59305 STRAP 2
R58186 CLAMP 4
Re 1144 STRAP 2
21H1463 SCREW 2 NO. 10 X 7/8"
6__RE29508 FUEL LINE 1 NO. 2
7 RE29507 FUEL LINE 1 NO. 1
8 R59298 STRAP 1
R59297 HALF CLAMP 2
R61145 STRAP 1
21H1463 SCREW 2 NO. 10 X 7/8"
9 R59298 STRAP 1
R71212 CLAMP 1
R62297 HALF CLAMP 2
_ Ri,1145 STRAP 1
13/7398 SCREW 2 NO. 10X 1-1/2°
16 759305 STRAP 1
R58186 CLAMP 1
R74030 CLAMP 1
R74804 CLAMP 1
R61144 STRAP 1
R71398 SCREW 1 NO. 10 X 1-1/2°
11 R59298 STRAP 1
R59297 HALF CLAMP 2
21H1463 SCREW 2 NO. 10X 7/8°
’ 12 RE12766 ABSORBER 1
13 24H1305 WASHER 1 13/32" X 13/16" X 0.060"
T4 12M7066 LOCK WASHER 1 10.200MM
15 19M7166 CAP SCREW 1 M10 X 20
16__R84472 WASHER 6 7.360 X 18.160 X 2MM (0.290" X 0.715" X
0.0797
17 INJECTION NOZZLE 6 (NIPPONDENSO) (SUB RE25253)
18 R77551 O-RING 6 (VITON)
19" R87082 FITTING 6 (ALSC ORDER R77551)
20 R51937 FITTING 2
21 AR85519 PLUG 2
22 R79604 NUT 6
23 R79605 SLEEVE 6
24 R79606 TEE FITTING 6
25 R51936 PACKING 11
26 RE15807 FUEL LINE 3
27 RE15808 FUEL LINE 2
28 RE27786 FUEL LINE i {ALSO ORDER R79138 AND RE23319)
29 RE23319 FUEL LINE 1
30 R79138 SLEEVE 2
317 ARB5519 PLUG 1
32 R51937 FITTING 1
33 AR88120 _TEE FITTING 1
34 R51936 PACKING 2
35 AR88497 FUEL LINE 1
36_ R67364 FITTING 1
37 R76313 TEE FITTING 1 )
38 R51936 PACKING 6 (A)
39 RE35684 FUEL LINE 1 (A)
40 RE30833 FUEL LINE 1 A
41 R63604 CONNECTOR 1 A)
42 R93007 WASHER 1 @A)
43 R97061 TEE FITTING i )
44 RE30920 FUEL LINE 1 (A)
(A) - CODE 1650 ELECTRONIC GOVERNOR
ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN USA. 35.9
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FUEL SYSTEM PARTS

FUEL INJECTION PUMP AND OIL LUBE PIPES
CODE 1601  {NJECTION PUMP, STANDARD GOVERNOR (AF AND HF)
CODE 1637 INJECTION PUMP, STANDARD GOVERNOR (HF)

RGP2915

RGP2915

THIS PARTS LISTING IS CONTINUED
35-10 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PG-2182 (18-DEC-87)  LITHO IN U.SA.




)

E15

FUEL SYSTEM PARTS

FUEL INJECTION PUMP AND OIL LUBE PIPES - CONTINUED

CODE 1601 INJECTION PUMP, STANDARD GOVERNOR (AF AND HF)
CODE 1637 INJECTION PUMP, STANDARD GOVERNOR (HF)
ENGINE
KEY PART NO. PART NAME ory SERIAL NO. REMARKS
T R67364 FITTING 2
2 R51936 PACKING 6
3__AR98655 ANEROID LINE 1
4 R72818 STRAP 2
R70407 CLAMP 4
R72817 STRAP 2
27TH1463 SCREW 3 NO. 10 X 7/8°
12H246 LOCK WASHER 4 NO. 10
5 R67271 UNION FITTING 1
6 AR98654 ANEROID LINE 1
7 12H304 LOCK WASHER 1 a/e"
8 19H2545 CAP SCREW 1 3/8° X 1-3/8°
9 28H1518 WASHER 1 0.493" X 0.675° X 5716
10 AR87636 TEE FITTING 1
11__RE26286 GEAR 1 (MATCHED SET)
72 R63845 WASHER )
13 19H3336 BOLT 4 3/8" X 7/8*
14 R55396 STUD 4
75 R42729 WASHER 7}
16 14H1076 NUT 4 3/8", (HS SAE 8)
17__RE35142 FUEL PUMP 1 _(ROBERT BOSCH)
T8 R79060 O-RING 1
19 ARB8903 ELBOW FITTING 1
20 _R67264 WASHER 2
21 ARB75671 OIL LINE 1
22 RE32033 FUEL INJECTION PUMP 1 (A) (B) (ROBERT BOSCH)
RE32035 FUEL INJECTION PUMP 1 _{A) {C) (ROBERT BOSCH)
23 AR101033 OIL LINE 1

(A) "SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR PARTS NOT LISTED"
(B) CODE 1601 (AF) AND 1637 (HF)

(C) CODE 1601 (HF)

ENGINE - 6076T. A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LITHO IN U.S.A.

35-11
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FUEL SYSTEM PARTS

FUEL INJECTION PUMP AND OIL LUBE PIPE
{6076AF)
CODE 1637 INJECTION PUMP, STANDARD GOVERNOR

RGP2901

RGP2901
ENGINE

KEY PART NO. PART NAME ary SERIAL NO. REMARKS

T R51936 PACKING 2

2 AR88497 FUEL LINE 1

3 R67364 FITTING 1

4 19H3336 BOLT 4 378" X 7/8°

5 R69536 WASHER 4

6 RE26286 GEAR 1 (MATCHED SET)
7 R55396 STUD 4

8 R42729 WASHER 4

9 14H1076 NUT 4 3/8", (HS SAE 8)
o ... FUEL PUMP 1
11 RE14229 OIL LINE 1
12 R39832 ADAPTER 1
13 R79060 O-RING 1
14 AR26746 ELBOW FITTING 1
15 RE32034 FUEL INJECTION PUMP 1 {A) (ROBERT BOSCH)

A) "SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR PARTS NOT LISTED."

15-12 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN US.A.
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FUEL SYSTEM PARTS

RGP2319

FUEL INJECTION PUMP AND OIL LUBE PIPE
(6076AF AND HF)
CODE 1650 INJECTION PUMP. ELECTRONIC GOVERNOR

RGP2919 17. 147
18

5-14

THIS PARTS LISTING IS CONTINUED
ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES ~ PC-2182 (18-DEC-87)  LITHO IN U.SA.
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FUEL SYSTEM PARTS

FUEL INJECTION PUMP AND OIL LUBE PIPE - CONTINUED

(6076AF AND HF)
CODE 1650 INJECTION PUMP, ELECTRONIC GOVERNOR
ENGINE

KEY PART NO. PART NAME ory SERIAL NO. REMARKS
T REZ28320 INTEGRATED CIRCUIT 1

2 14M7297 NUT 1 M5

3 12H296 WASHER 1 NO. 12

3A R93007 WASHER 1

4 R63604 FITTING 1

5 RE36045 HOUSING 1 (SHUT-OFF)

6 RE3J6TI2 FUEL INJECTION PUMP 1 (A (ROBERT BOSCH)
7 RE26286 GEAR 1 (MATCHED SET)

8 R63845 WASHER 4

9 19H3336 BOLT 3 378X 7/8

10 R55396 STUD 4

11 R42729 WASHER 4

12 1aAT076 FUEL PUMP ] 3/8°

13 ... ... FUEL PUMP 1 (SUB RE35142)

14 R39832 ADAPTER 1

15 "RE14229 OIL LINE i

16 R73858 O-RING 1

17__AT32335 ELBOW FITTING 1

18 REJ1504 WIRING HARNESS 1

19 R72853 CLAMP 1

20 RE30697 WIRING HARNESS 1 (MAIN CONTROL)

.. REBY9014 SOLENOID i (SHUT-OFF HOUSING)
RE36157 O-RING 1 * (SHUT-OFF SOLENOID HOUSING)
RE28217 SENSOR 1 (TEMPERATURE)
RE36156 O-RING i (TEMPERATURE SENSOR)
RE36158 GASKET 1 (TEMPERATURE SENSOR)
RE36155 O-RING 1 (SHUT-OFF HOUSING)
RE36146 CONNECTOR 1 (ORIFICE)

RE36151 VALVE 1 (OVERFLOW)

(A) "SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR PARTS NOT LISTED."

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LITHO IN US.A.

35-1%
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FUEL INJECTION PUMP GOVERNOR LEVERS AND CONTROLS ‘

FUEL SYSTEM PARTS

RGP2816
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RGP2816

THIS PARTS LISTING IS CONTINUED
5-16 ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES ~ PC-2182 (18-DEC-87)  LITHO IN U.S A.
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FUEL INJECTION PUMP GOVERNOR LEVERS AND CONTROLS - CONTINUED

FUEL SYSTEM PARTS

ENGINE
KEY PART NO. PART NAME aQry SERIAL NO. REMARKS
T Re8775 PN 7
2 . LEVER NA
3 19M7692 SCREW 2 M6 X 16
4 ARB9576 LEVER 1
5 24M7054 WASHER 1 6.400 X 12.500 X 1.600MM
6 124229 LOCK WASHER 2
7 R63716 NUT 1
8 ARB9339 SEAL 1
9 R53976 SCREW 1 A
........ CAP SCREW NA
0 ..., LEVER NA
R O-RING NA
12 R53918 PACKING 1
13 131556 NUT 1
14 R60914 SET SCREW 1
’ v . .. LEVER NA
16 R60921 SCREW 1
7 LEVER NA
8 ... LEVER 1
19 R68438 RETAINER 1
20 R54922 _SPRING i
........ SPRING NA N
21 R53955 O-RING 1
22 ... LEVER NA
3 .. LEVER NA
........ LEVER NA
24 ... ... .. SPACER NA
25 ... LEVER NA
26 ..., LEVER NA
27 _R64627 LEVER 1 (A) (THROTTLE)
8 ... .. LEVER NA
29 .. ...... LEVER NA
30 RB1295 LEVER 1 (B) (THROTTLE)
3 ... LEVER NA
32 ..., SCREW NA
33 ... cup NA
7 S CAP SCREW NA
3 ..., BRACKET NA
36 ........ LEVER NA

(A) CODE 1652, 1601 AND 1637
(8) CODE 1604 »

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LTTHO IN USA. 3517
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FLiEl SYSTEM PARTS

CODE 1601

RGP2902

HYDRAULIC ANEROID ACTIVATOR

INJECTION PUMP, STANDARD GOVERNOR (AF AND HF)
INJECTION PUMP, STANDARD GOVERNOR (HF)
INJECTION PUMP, STANDARD GOVERNOR (TF)

11
2
/ /1
N
Sy
RGP2902 Z T N
'~ ~‘J-?.~
i L
ENG. SER. NO.

KEY PART NO. PART NAME OTY OR PUMP DATE REMARKS
1 R63059 SPRING 1
2 R63060 PISTON 1
3 __R67886 O-RING 1
4 R67885 HOUSING 1
5 R63063 SCREW 2
6 R54880 LOCK WASHER 2
7 R62104 VALVE 1
8 R62105 PIN 1
9 R26373 SPRING 1
10 Re2107 WASHER 2
11 R62106 SCREW 1

35-18 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LITHO IN U.S.A.
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FUEL SYSTEM PARTS

RGP2916

FUEL TRANSFER PUMP

RGP2916
|
6
N T »
®0p~
ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1 R70135 HAND PRIMER 1
2 R54025 WASHER 2
3 _R54023 SPRING 2
4 R54022 VALVE 2
5 R54013 O-RING 1
6__R54011 SPRING 1 (TF)
R/5272 SPRING 1 (AF AND HF)
7 ‘R64861 WASHER 1
'8_R54015 DRAIN PLUG 1
9 R78079 O-AING 2
10 RE10259 ELBOW FITTING 1 (OUTLET)
-RE34128 ELBOW FITTING 1 {INLED
17 R67879 "GASKET 1
12 'R54021 SNAP-RING 1
13__AR73857 TAPPET 1 an)
-AR73863 TAPPET 1 (AF AND HF)
14 R54024 PLUG 1
15__RE36035 FUEL PUMP 1 (TR
~RE35142 FUEL PUMP 1 (AF AND FF)
ENGINE - 6076T.-A; H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.SAA. 35-19



E23

SPEED CONTROL BRACKET
(6076TF)
CODE 1604 INJECTION PUMP, 3-5° GOVERNOR

FUEL SYSTEM PARTS

[GPZ336
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RGP2836
KEY  PART NO. PART NAME ary  SERIAL NO. REMARKS
T 19H1732 CAP SCREW 1 3/8" X 1-1/4°
19H2545 CAP SCREW 1 3/8" X 1-3/8"
2 12H304 LOCK WASHER 1 3/8"
3 ATi0328% BRACKET 1
4 28H2457 WASHER 1 0.423" X 0.675" X 1/4"
5 R42729 WASHER 1
6 14H1076 NUT 1 378", (HS SAE 8)
35-20 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A.




E24
FUEL. SYSTEM PARTS

FUEL SHUT-OFF BRACKET
(6076TF)
CODE 1652 INJECTION PUMP, STANDARD GOVERNOR

RGP2912
oro®°
RGP2912
ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS

T R76368 BRACKET 1
2 12H302 LOCK WASHER 2 1/4°
3 _19H1948 CAP SCREW 2 1/4" X 3/4"
4 R53300 cupP 1
5 12H315 LOCK WASHER 1 NO. 8
6 21H1319 SCREW 1 NO. 8 X 7/8"

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN U.S.A. 35-21
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FUEL SYSTEM PARTS

3GP2406

FUEL SHUT-OFF BRACKET
(6076AF AND HF)
CODE 1601  INJECTION PUMP, STANDARD GOVERNOR
CODE 1637 INJECTION PUMP, STANDARD GOVERNOR

\RGP2406
ENGINE

KEY PART NO. PART NAME arnr SERIAL NO. REMARKS

1 R77417 BRACKET 1

2 12H302 LOCK WASHER 2 1/4"

3 19H1948 CAP SCREW 2 1/4" X 3/4"

4  14H605 NUT 1 NO. 8, NO. 8

5 12H315 LOCK WASHER 1 NO. 8, NO. 8

6  R53300 CLIP 1

7 21H1319 SCREW 1 NO. 8 X 7/8°, NO. 8

22

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LITHO IN U.S.A.
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FUEL SYSTEM PARTS

RGP1103

RGP1103

FUEL INJECTION NOZZLE
(6076TF)
CODE 1604 INJECTION PUMP, 3-5° GOVERNOR
CODE 1652 INJECTION PUMP, STANDARD GOVERNOR

ENGINE
KEY  PART NO. PART NAME Ty  SERIAL NO. REMARKS
1 R51603 RING 1
2 R60279 NUT 1
3 R94399 NOZZLE HOLDER 1
"4~ RO0544 SHIM AR 0.75MM (.030%)
R90543 SHIM AR 0.80MM (.032°)
R90542 SHIM AR 0.85MM (.034")
R90541 SHIM AR 0.90MM (.035")
R90540 SHIM AR 0.95MM (.037")
R90539 SHIM AR 1.00MM (.039%)
R90538 SHIM AR 1.05MM (.041%)
R90537 SHIM AR 1.10MM (.043")
R90536 SHIM AR 1.15MM (.045%)
R30535 SHIM AR 1.20MM (.0477)
R90534 SHIM AR 1.25MM (.049")
R9O0533 SHIM AR 1.30MM (.051°)
RO0532 SHIM AR 1.35MM (.053
R90531 SHIM AR 1,4A0MM (.055")
RZ0530 SHIM AR 1.45MM (.057")
R30529 SHIM AR 1.50MM (.059%)
5 R94405 SPRING 1
6 R94410 GUIDE 1
7 RA4412 PLATE 1
8 RE30085 INJECTION NOZZLE 1
9 R94414 NUT 1
0 R84472 WASHER 1
11 RE30159 INJECTION NOZZLE 6 (NIPPONDENSO)
.. R69089 RING 1

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN USA. 35-23



FO2

FUEL SYSTEM PARTS

RGP1102

RGP1103

FUEL INJECTION NOZZLE
(6076AF AND HF)
CODE 1601 INJECTION PUMP, STANDARD GOVERNOR
CODE 1637 INJECTION PUMP, STANDARD GOVERNOR
CODE 1650 INJECTION PUMP, ELECTRONIC GOVERNOR

ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 R51603 RING 1
2 R60279 NUT 1
3 R94399 NOZZLE HOLDER 1
4 R90544 SHIM AR 0.75MM (.030%)
R90543 SHIM AR 0.80MM (.032%)
R90542 SHIM AR 0.85MM (.034")
R90541 SHIM AR 0.90MM (.035")
R90540 SHIM AR 0.95MM (.037")
R30539 SHIM AR 1.00MM (.039%)
R90538 SHIM AR 1.05MM (.041%)
R90537 SHIM AR 1.10MM (.043")
R90536 SHIM AR 1.15MM (.045")
R90535 SHIM AR 1.20MM (.0477)
R90534 SHIM AR 1.25MM (.049"%)
R90533 SHIM AR 1.30MM {.051%)
R90532 SHIM AR 1.35MM (.053")
R90531 SHIM AR 1.40MM (.065"%)
R90530 SHIM AR 1.45MM (.057")
R90529 SHIM AR 1.50MM (.059%)
5 RY4405 SPRING 1
6_ _R94410 GUIDE 1
[ R94412 PLATE 1
8 RE29179 INJECTION NOZZLE 1
9 R94414 NUT 1
10 R84477 WASHER 1
11 RE25253 INJECTION NOZZLE 6 (NIPPONDENSQ)
.. R69089 RING 1
24 ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES ~ PC-2182 (18-DEC-87) LITHO IN U.S.A.
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FUEL SYSTEM PARTS

FUEL FILTER AND PIPES
CODE 3511 FUEL FILTER
CODE 3512 FUEL FILTER (TF)

RGP2897

- THIS PARTS LISTING IS CONTINUED
5-26 ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) UTHO IN US.A.
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FUEL SYSTEM PARTS

FUEL FILTER AND PIPES - CONTINUED
CODE 3511 FUEL FILTER
CODE 3512 FUEL FILTER (TF)

PARTS COMMON TO CODES 3511 AND 3512

ENGINE
KEY  PAAT NO. PART NAME oTY  SERIAL NO. REMARKS
T R49G7? FITTING 7
2 R97237 WASHER 2
2A R67092 WASHER 2
3 RE28947 BASE 1
4 R67092 WASHER 3
5 RE28950 FUEL LINE 1
6 RE33547 CHECK VALVE 1
’ 8 R93821 CLamP i
9 R93822 CLAMP 1
T2 T24AT136 WASHER 1 11/32° X 11/16" X 0.060°
13 T13814 CLAMP 1
14 R89927 BRACKET 2
75 RE27091 FUEL FILTER 3
16 19H2500 CAP SCREW 2 7/16" X 1.3/8"
17 12H293 L GCK WASHER 2 7116
18 24H1325 WASHER 2 15/32" X 59/64° X 0.060"
PARTS COMMON TO CODE 3511
ENGINE
KEY  PART NO PAAT NAME oY SERIAL NO. REMARKS
7 REJ8054 FUEL LINE 7
' PARTS COMMON TO CODE 3512 (TF)
ENGINE
KEY  PART NO. PART NAME Q7Y SERIAL NO. AEMARKS
7 RE28953 FUEL LINE 1
PARTS USED WITH INJECTION PUMP CODE 1601, 1604, 1637 OR 1652
ENGINE
KEY  PART NO. PART NAME OTY  SERIAL NO. REMARKS
10 R53899 WASHER 7 )
R53901 WASHER 1 B8) (©)
11 R83490 FITTING 1 (A)
' R83489 FITTING 1 (B (©)
(A; USED WITH CODE 1604
(B) USED WITH CODES 1601, 1637 OR 1652
(C) USED WITH CODE 1650
ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN US A, 35-27



F06 ALTERNATOR (DELCO-REMY)

ALTERNATOR AND MOUNTING
CODE 3114 ALTERNATOR - 12V, 78 AMP

2572771
ENGINE
KEY  PART NO. PART NAME Qry  SERIAL NO. REMARKS
1 AR55283 WIRING HARNESS 1
2 R30964 COVER 1
3 14M7165 NUT 1 M6, (QUTPUT TERMINAL)
........ NUT NA
4 19M7298 CAP SCREW 1 M8 X 35
5 12M7065 LOCK WASHER 1 8.100MM
6 R56397 WASHER 1
7 RE31694 ALTERNATOR 1 78 AMP (DELCO REMY)
8 R87764 FAN 1
9 R81507 SHEAVE 1
10 R56012 SHIELD 1
11 19M7408 CAP SCREW 1 M10 X 90
12 12M7066 LOCK WASHER 1 10.200MM
13 14M7274 NUT 1 M10

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A. 210-1
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ALTERNATOR (DELCO-REMY)

ALTERNATOR BRACKETS

CODE 6220 ALTERNATOR SUPPORT

RGPZ849
2 3N
1 N ﬂ
O RGP2849
’.
.,./A',-}"t
P LA M)
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Av,,' (’) - { '/fd
A AL S TN |
,;’ \ e.{\;.-,}. | |
v Jose 17
i "j f il"JI -4/
ENGINE
KEY PART NO. PART NAME arr SERIAL NO. REMARKS
1T .. WASHER NA
2 R86764 STRAP 1
3 12M7065 LOCK WASHER 1 8.100MM
4 19M7163 CAP SCREW 1 M8 X 25
5 19H1978 CAP SCREW 1 7/16" X 1-1/2"
6 12H293 LOCK WASHER 2 7/16°
7 19H2500 CAP SCREW 1 7/16" X 1-3/8"
8 R89822 BRACKET 1
210-2 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN US.A.
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ALTERNATOR BRACKETS
CODE 6214 ALTERNATOR MOUNTING

ALTERNATOR (DELCO-REMY)

RGP2756

RGP2756

ENGINE

KEY PART NO. PART NAME QTY  SERIAL NO. REMARKS
T 14H1076 NUT 1 3/8°, (HS SAE 8)
2 R71250 STRAP 1

3 12H304 LOCK WASHER 1 3/8"

4 19HZ18 CAP SCREW 1 3/8°X 17

5 19M7402 CAP SCREW 2 M10 X 25

6 19H2128 CAP SCREW 1 3/8" X 3"
7 R79787 STRAP 1

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN US.A. 210-3
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ALTERNATOR (MQTOROLA)

S5P2911

ALTERNATOR AND MOUNTING HARDWARE
CODE 3101 ALTERNATOR - 12V, 65 AMP
CODE 3106 ALTERNATOR - 24V, 45 AMP

RGP2911

KEY PART NO.

PART NAME

PARTS COMMON TO CODE 3101 AND 3106

ENGINE

ory SERIAL NO. REMARKS

1 AT107970 WIRING  HARNESS 1
2 L COVER NA
2A AUA42892 WIRING LEAD 1 (GROUND WIRE)
3 14M7375 NUT 2 M5
4 19M7298 CAP SCREW 1 M8 X 35
5___12M7065 LOCK WASHER 1 8.100MM
397 WASHER 1
8 ........ FAN NA
9 _T43032 PULLEY 1
10 R&6072 SHIELD 1
11 19M7408 CAP SCREW 1 M10 X 90
12 12M7066 LOCK WASHER 1 10.200MM
13 14M7274 NUT 1 M10
PARTS USED WITH CODE 3101
ENGINE
KEY  PART NO. PART NAME Qry  SERIAL NO. REMARKS
7 AT103344 ALTERNATOR 1 65 AMP (MOTOROLA)
PARTS USED WITH CODE 3106
ENGINE
KEY  PART NO. PART NAME OTY  SERIAL NO. REMARKS
7 RE28186 ALTERNATOR 1 45 AMP (MOTOROLA)

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES

PC-2182 (18-DEC-87) LITHO IN US A. 2151



F12

STARTING MOTOR

RG1168

STARTING MOTOR
CODE 3004 STARTING MOTOR, SEALED, HEAVY DUTY (12V)

CODE 3005

STARTING MOTOR, SEALED, HEAVY DUTY (24V)

4 N
3 % RG1168
PARTS COMMON TO CODE 3004 AND 3005
ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMARKS
T 14H076 NOT 7 378 (HS SAE §)
2 12H304 LOCK WASHER 3 3/8"
3 R55396 STUD ;
4 R53708 GASKET 1
6 19H2545 CAP SCREW 2 3/8° X 1-3/8"°
PARTS USED WITH CODE 3004
ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
5 TY8617 STARTER 1 (REMANUFACTURED NIPPONDENSO) (SUB FOR
RE13722)
PARTS USED WITH CODE 3005 (AF, AF001, TF ONLY)
ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
5 TY6654 STARTER 1 (REMANUFACTURED NIPPONDENSO) (ALSO ORDER

R76139, 14H732, R77998 AND R77999) (SUB FOR
RE15663)

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

LITHO INUS.A. 220-1
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STARTER DRIVE HOUSING AND ARMATURE
CODE 3004 STARTING MOTOR, SEALED, HEAVY DUTY (12V)
CODE 3005 STARTING MOTOR, HEAVY DUTY (24V)

STARTING MOTOR

RGP1947

1!-)11 2 13 14 15
A 1

RGP1947

THIS PARTS LISTING IS CONTINUED
220-2 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18.-DEC-87)  LITHO IN U.S.A.




F14

STARTING MOTOR

STARTER DRIVE HOUSING AND ARMATURE - CONTINUED
CODE 3004 STARTING MOTOR, SEALED, HEAVY DUTY (12V)
CODE 3005 STARTING MOTOR, HEAVY DUTY (24V)

PARTS COMMON TO CODE 3004 AND 3005

ENGINE
KEY PART NO. PART NAME QTY  SERIAL NO. REMARKS
2 R50891 BUSHING 1
3 R50892 PLUG 1
5 R50902 SNAP RING 1
8 R51667 WEAR PLATE 2
9 AR67827 ARM 1
10 R50897 SHAFT 1
12 R52387 O-RING 1
13 R50893 SCREW 2
14 12H302 LOCK WASHER 2
15 AR68430 HOUSING 1 MARKED -J-
16 R51666 WICK 1
17 __R51665 BUSHING 1
18 AR55947 SEAL 1
19  R50906 THRUST WASHER 1
21 R50901 WASHER 1
23 R51661 SCREW 2
24 R50905 WEAR RING 1
PARTS USED WITH CODE 3004
ENGINE
KEY PART NO. PART NAME ary SERIAL NO. REMASRKS ~
T R50900 SCREW 6
4  ARS54990 HOUSING 1
6 R50903 STOP 1
7 AR54992 DRIVE 1
11 24H1289 WASHER 1 21/64" X 5/8" X 0.048"
20 AR66778 ARMATURE 1
22 12H317 LOCK WASHER 2 9/16°
PARTS USED WITH CODE 3005
ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
T R65700 SCREW 6
4 AR84335 HOUSING 1
6 R65701 LOCKING COLLAR 1
7 AR84337 DRIVE 1
9 AR67827 ARM 1
20 AR84338 ARMATURE 1
22 12H303 LOCK WASHER 2

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN US.A. 220-3
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STARTING MOTOR

RG1172

CODE 3004

STARTER COMMUTATOR END FRAME
STARTING MOTOR, SEALED, HEAVY DUTY (12V)

CODE 3005 STARTING MOTOR, SEALED, HEAVY DUTY (24V)

R61172

PARTS COMMON TO CODE 3004 AND 3005
STARTER

KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS

1 R50923 SHIM AR 0.18MM (.0077)

2 R50924 SHIM AR 0.48MM (.019%)

3 R50925 THRUST WASHER 1

4 AR54997 FRAME 1

5 R51660 BRACKET 2

7 R51659 SCREW 2

8 R509712 COVER 1

9 R50931 SCREW 2
10 12H246 LOCK WASHER 6 NO. 10
11 24H1283 WASHER 2 7/32" X 1/2° X 0.048°
12 R50930 GASKET 1
13 R50891 BUSHING 1
15 R50929 SCREW 4
16 12H246 LOCK WASHER 4 NO. 10
17  R50928 SPRING 4

PARTS USED WITH CODE 3004
STARTER

KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS

6 12H317 LOCK WASHER 2 g/16"
14 R50927 CARBON BRUSH CONDUCTOR 4

PARTS USED WITH CODE 3005
STARTER

KEY  PART NO. PART NAME OTY  SERIAL NO. REMARKS

6 12H303
14 R65702

LOCK WASHER
BRUSH

2 5/1¢°
4

20-4

ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A.
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STARTING MOTOR

51171

STARTER MAIN FRAME AND COIL
CODE 3004 STARTING MOTOR, SEALED, HEAVY DUTY (12V)
STARTING MOTOR, HEAVY DUTY (24V)

CODE 3005

R6 1171

)

PARTS COMMON TO CODES 3004 AND 3005

STARTER
KEY PART NO. PART NAME ory SERIAL NO. REMARKS
> R50073 ORING 7
3 R50916 WASHER 1
4  12H246 LOCK WASHER 3 NQ. 10
5 R50907 NUT 2
6 24H1283 WASHER 1 7/32" X 1/2" X 0.048"
7 R50914 WASHER 1
g R50075 O-RING 1
9 R50920 BUSHING 1
10 _R50917 WASHER 1
117 R5H0899 LOCK WASHER 1
12 R50909 NUT 1
13 R56802 BOLT 1
F R50918 WAGHER 1
5 R50919 O-RING 1
16__R50922 O-RING 1
18 RB0021 SCREW 8
19 R51664 DOWEL PIN 1
20 R50931 SCREW 1
PARTS USED WITH CODE 3004
STARTER
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 RE13731 FIELD WINDING COIL 1
17 L. FRAME - 1 (SUB TY8617 AND R76139, THIS APPLICATION)
PARTS USED WITH CODE 3005 (AF, AF001, TF ONLY)
STARTER
KEY PART NO. PART NAME ory SERIAL NO. REMARKS
y  RE15662 FIELD WINDING COIL 1 (USE WITH RE15663)
........ FRAME 1 (SUB TY6654 AND R76139)
NGINE - 60767, A, H OEM ENGINES AND ACCESSORIES PC-2182 (18-DEC-87) LITHO IN U.S.A. 220-5



F17

STARTING MOTOR

STARTER SOLENOQID SWITCH
CODE 3004 STARTING MOTOR, SEALED, HEAVY DUTY (12V)

RGPZ363

RGP2363

ENGINE

KEY PART NO. PART NAME ary SERIAL NO. REMARKS
1 Res8224 GASKET 1

2 R56792 WASHER 1

3 R56793 SHIM 1

4 12H303 LOCK WASHER 1 5/16°

5 R51671 NUT 1

6 _12H246 LOCK WASHER 1 NO. 10
7 14H631 NUT 1 NO. 10

8 Res8222 HOSE 1

9 RE13733 SWITCH 1 (NIPPONDENSO NO. 028099-3600)
10 RE13732 SWITCH 1 (NIPPONDENSO NO. 028099-3610)
11 R50894 O-RING 2
12 24H1305 WASHER 2 13/32" X 13/16" X 0.060"
13 24H1283 WASHER 2 7/32" X 1/2" X 0.048"
14 R51669 SCREW 2
15 _RE15058 WIRE 1
16 R76139 COVER 1
17 R51662 WASHER 1
18 _ARS55946 SCREW 1
19 14H732 NUT 1 3/8°
20 R50899 LOCK WASHER 1
21 R50910 CONNECTOR 1

220-6 ENGINE - 6076T. A. H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)  LITHO IN USA.
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STARTING MOTOR

STARTER SOLENOID SWITCH
CODE 3005 STARTING MOTOR, HEAVY. DUTY, 24V

RGP2608

RGP2608

’ ENGINE
KEY PART NO. PART NAME Qry SERIAL NO. REMARKS
1 R6B224 GASKET ]
2 R56792 WASHER 1
3 R56793 SHIM 1
4 12H318 LOCK WASHER i NO. 8
5 R51671 NUT 1
6 12H246 LOCK WASHER 1 NO. 10
7 14H631 NUT 1 NO. 10
s ARB84334 COVER 1
R68222 HOSE 1
‘o—mg SCREW 2
24H1305 WASHER 2 13/32° X 13/16" X 0.060"
12 24H1283 WASHER 2 7/32° X 1/2" X 0.048"
13 R50894 - O-RING 2
14 RE15058 WIRE 1
16  R76139 COVER 1
6 R51662 WASHER 1
17 AR55946 SCREW 1
14H971 NUT 1 1/2"
1§ R50899 LOCK WASHER 1
20 R50910 CONNECTOR 1
21 _RE15661 SWITCH 1 (NIPPONDENSO 053400-6050)
22 RE20872 COVER 7 (USE WITH RE15663)

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87)

220-7



F20 STARTING MOTOR (DELCO-REMY)

STARTING MOTOR
CODE 3011 STARTING MOTOR 37 MT, (12V)
CODE 3016 STARTING MOTOR 37 MT, (24V)

RGP2910
RGP2910
PARTS COMMON TO CODE 3011 AND 3016
ENGINE
KEY  PART NO. PART NAME QTY  SERIAL NO. REMARKS
1 14H1076 NUT 1 3/8*
2 12H304 LOCK WASHER 3 3/8"
3 _R55396 STUD 1
5 19H2545 CAP SCREW 2 3/8° X 1-3/8"
6 R53108 GASKET 1
PARTS USED WITH CODE 3011
ENGINE
KEY  PART NO. PART NAME ary  SERIAL NO. REMARKS
' 4 RE27462 STARTER 1 (DELCO-REMY NO. 1993799) (ALSO ORDER R76139,
R77998, R77999 AND 14H732)
PARTS USED WITH CODE 3016
ENGINE
KEY  PART NO. PART NAME Qry  SERIAL NO. REMARKS
4 RE29400 MOTOR 1 (DELCO-REMY NO. 1993829) (ALSO ORDER R76139,
RA77998, R77999 AND 14H732)

ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A. 225-1
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ELECTRONIC TACHOMETER SENSOR
CODE 4402 ELECTRONIC SPEED SENSOR

MISCELLANEOUS ACCESSORY PARTS

RGP2738

-~ -
5/ — /2 3 4 5
\/4/ / 7
~ . b2
RGP2738
ENGINE

KEY PART NO. PART NAME ary SERIAL NO. REMARKS

1 R79915 O-RING 1

2 AR96480 SENSOR 1

3 12H29% LOCK WASHER 2 NO. 10

4 14H631 NUT 2 NO. 10

5 R67230 COVER 1

6 24H1287 WASHER 2 9/32" X 5/8° X 0.060"

7 T2H302 LOCK WASHER 2 1/4*

8 19H1948 CAP SCREW 2 1/4" X 3/4°

'40-2 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) UTHOINU.SA.
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ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES

NUMERICAL INDEX

. PART NO. GRID KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID KEY PAGE
AR100212 E8 7 35-3 AR74816 C3 3 15-2 DD14346 B1 .. 2-4
AR100213 E8 6 35-3 AR74817 C3 3 15-2 D488R c17 15 16- 3
AR100214 E8 4 356-3 AR74818 C3 3 15-2 D488R ci17 15 16-3
AR100215 E8 3 35-3 AR76158 E11 10 35-7 D488R ci7 15 16-3
AR100216 E8 2 35-3 AR77747 C3 1 15-2 E1343FN B22 1 10-6
AR100217 E8 1 35-3 AR77748 C3 2 15-2 F1743R B16 10 5-5
AR101033 E15 23 35- 11 AR77749 C3 2 15-2 F1743R B19 11 10-3
AR101137 E11 21 35-7 AR77750 C3 2 15-2 F3171R D3 7 20- 11
AR101278 D1 2 20-9 AR77751 C3 2 16-2 F3171R DS 13 20- 13
AR103806 D18 8 25- 11 AR77752 C3 2 15-2 F3171R D6 10 20- 14
AR103807 D18 5 25- 11 AR77753 C3 1 15-2 F3646R B19 6 10-3
AR103811 B12 5 5-1 AR81439 C5 6 15-4 F3646R Dt 14 20-9
AR103811 B13 2 5-2 AR84334 F18 8 220-7 JD10058 D20 5 25-13
AR105510 D1 17 20-9 AR84335 F14 4 220-3 JD10329 D21 6 25- 14
AR21839 B12 7 5-1 AR84337 F14 7 220-3 JD10362 D10 15 25-3
AR21839 B13 1 5-2 AR84338 F14 20 220-3 JD 10362 D12 9 25-5
AR2183%8 D16 2 25-9 ARB5519 E8 21 35-3 JD10363 D10 13 25-3
AR21839 025 15 30-3 AR85519 E8 31 35-3 JD10363 D12 7 25-5
AR21969 B2 .. 2-5 AR85519 E13 21 35-9 JD10420 D19 4 25-12
AR26746 E16 14 35-12 AR85519 E13 31 35-9 RE10259 E22 10 35-19
AR41785 B2 .. 2-5 AR87079 D18 1 25-11 RE10527 E8 35 35-3
AR44402 A24 1 2-2 AR87561 E15 21 35- 11 RE11410 B16 3 5-5
AR48675 Dt6 11 25-9 ARB7636 E15 10 35- 11 RE12766 E8 12 35-3
AR49025 Cc8 6 15-7 AR88120 E8 33 35-3 RE12766 E13 12 35-9
AR49025 Cc9 6 15-8 AR88120 E13 33 35-9 RE13722 F12 5 220-1
AR50411 D17 1 25- 10 AR88496 ES 38 35-3 RE13731 F16 1 220-5
AR54749 A25 .. 2-3 AR88497 E13 35 35-9 RE13732 F17 10 220-6
AR54990 F14 4 220-3 AR88497 E16 2 35-12 RE13733 F17 9 220-6
AR54992 F14 7 220-3 AR88903 E11 19 35-7 RE14229 E16 11 35-12
AR54997 F15 4 220-4 AR88903 E15 19 35- 11 RE14229 E18 15 35-15
ARS55283 F6 1 210-1 AR89339 £20 8 35-17 RE15058 F17 15 220-6
ARS55946 Ft7 18 220-6 ARB9576 E20 4 35-17 RE15058 F18 14 220-7
AR55946 Fi8 17 220-7 AR91012 E9 10 35-4 RE15661 F18 21 220-7
AR55947 F14 18 220-3 AR93172 B13 3 5-2 RE 15662 F16 1 220-5
AR56639 c20 19 20-3 AR93173 B12 4 5-1 RE 15663 F12 5 220-1
ARS56639 ca2 18 20-5 AR93341 B22 6 10-6 RE15663 F16 1 220-5
AR56639 c24 17 20-7 AR93518 D10 12 25-3 RE15663 F18 22 220-7
AR58952 B10 3% 4-3 AR93518 D12 6 25-§ RE 15807 E8 26 35-3
AR58952 D7 7 20- 15 AR96190 c20 17 20-3 RE 15807 E13 26 35-9
AR61533 B19 28 10-3 AR96190 Cce4 14 20-7 RE15808 E8 27 35-3
AR61589 B19 26 10-3 AR96193 c22 13 20-5 RE 15808 E13 27 35-9
AR62399 D17 5 25-10 AR96480 F22 2 240-2 RE 18726 D5 2 20-13
AR62492 D17 8 25-10 AR98329 Dt 2 20-9 RE20231 E2 3 30-5
AR62936 D23 4 30- 1 AR98329 D1 3 20-9 RE20768 D21 4 25- 14
ARE3218 A23 2-1 AR98654 E11 6 35-7 RE20872 F18 22 220-7
AR63219 A23 2-1 AR98654 Ei5 6 35- 11 RE22325 C17 29 16-3
AR63222 A23 2-1 AR98655 E11 3 35-7 RE22514 c17 21 16-3
AR63979 A23 .. 2-1 AR98655 E15 3 35- 11 RE22514 c1z7 21 16-3
ARG6778 F14 20 220-3 AR98850 B10 .. 4-3 RE22764 C4 5 15-3
AR67827 F14 9 220-3 AR98850 B22 10 10-6 RE23295 D10 14 25-3
AR67827 F14 9 220-3 AT103289 E23 3 35-20 RE23295 D12 8 25-5
AR68167 C5 8 15-4 AT103344 F10 7 215-1 RE23295 D12 11 25-5
AR68430 F14 15 220-3 AT103553 E4 6 30-7 RE23319 £8 28 35-3
AR70168 C5 4 15-4 AT107970 F10 1 215-1 RE23319 E8 29 35-3-
AR70437 D25 10 30-3 AT13740 B19 1 10-3 RE23319 E13 28 35-9
AR71850 B1g 14 10-3 AT25038 D7 (¢} 20- 15 RE23319 E13 29 35-9
AR71850 D2 2 20- 10 AT25264 E3 3 30-6 RE24045 B14 11 5-3
AR73277 B22 7 10-6 AT32333 E9 11 35-4 RE24046 B14 13 5-3
AR73278 B22 7 10-6 AT32335 E18 17 35-15 RE24706 D1 23 20-9
AR73279 B22 7 10-6 AU42892 F10 2A 215-1 RE24772 D10 10 25-3
AR73280 B22 7 10-6 A11455 Ci17 18 16-3 RE24772 D12 3 25-5
AR73281 B22 7 10-6 A11455 c17 16 16-3 RE24975 c12 2 15- 11
AR73857 E22 13 35-19 A11455 c17 16 16-3 RE25253 E13 17 35-9
AR73863 E22 13 35-19 A4365R B19 25 10-3 RE25253 F2 11 35-24
\R74021 D2 1 20- 10 A4827R DS 10 20-13 RE25254 B22 9 10-6
R74814 C3 3 15-2 DD14134 B1 . 2-4 RE25457 Cc6 4 15-5
\R74815 C3 3 15-2 DD14345 B1 2-4 RE25652 B22 9 10-6
ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES ~ PC-2182 (18-DEC-87)  LITHO IN US.A. 250-1
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ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID KEY PAGE PART NO. GRID KEY PAGE
RE25817 c 9 30-5 RE35643 B21 1 10-5 R42729 C24 10 20-7
RE25890 D16 3 25-9 RE35644 B21 1 10-5 R42729 E9 6 35-4
RE25931 D21 9 25-14 RE35684 E13 39 35-9 R42729 £l 15 35-7
RE26153 Ccé 6 15-5 RE36024 B21 1 10-5 R42729 Et5 15 35- 11
RE26286 C15 9 16-1 RE36025 B21 1 10-5 R42729 Et6 8 35-12
RE26286 ES 2 35-4 RE36035 E9 8 35-4 R42729 E18 11 35-15
RE26286 EN 11 35-7 RE36035 E11 17 35-7 R42729 E23 5 35-20
RE26286 E15 11 35- 11 RE36035 E22 15 35-19 R43416 B10 6 4-3
RE26286 E16 6 35- 12 RE36045 E18 5 35- 15 R43416 E2 6 30-5
RE26286 E18 7 35- 15 RE36112 E18 6 35- 15 R43548 D1 19 20-9
RE26380 B16 11 5-5 RE36146 E18 35-15 R43605 D23 5 30-1
RE26381 B19 24 10-3 RE36151 E18 35- 15 R43621 B19 15 10-3
RE26414 E2 12 30-5 RE36155 E18 35-15 R43660 D1 1 20-9
RE26697 D20 6 25-13 RE36156 E18 35-15 R43663 c9 9 15-8
RE26698 D20 18 25-13 RE36157 E18 35- 15 R43774 B10 26 4-3
RE27012 B22 8 10-6 RE36158 E18 .. 35-15 R43774 D1 16 20-9
RE27091 F4 15 35-27 REB89014 E18 .. 35- 15 R46472 E4 4 30-7
RE27462 F20 4 225-1 R1612R B19 10 10-3 R46479 B10 16 4-3
RE27786 E8 28 35-3 R1870R D16 16 25-9 R46479 D16 12 25-9
RE27786 E13 28 35-9 R21630 B19 13 10-3 R47074 C4 1 15-3
RE27875 c2 5 15- 1 R26058 B10 33 4-3 R47151 D6 3 20- 14
RE27963 Cc17 8 16- 3 R26058 C4 4 15-3 R47153 B10 20 4.3
RE28135 C9 11 15-8 R26079 B14 8 5-3 R47153 D7 11 20- 15
RE28186 F10 7 215-1 R26081 B14 2 5-3 R47153 D12 4 25-5
RE28217 E18 .. 35- 15 R26151 Cc25 5 20-8 R47153 Di6 14 25-9
RE28320 E18 1 35- 15 R26151 D1 7 20-9 R47160 E3 2 30-6
RE28368 D10 19 25-3 R26333 C12 7 15- 11 R47314 D25 3 30-3
RE28947 F4 3 35-27 R26333 C13 3 15-12 R47395 B10 1 4-3
RE28950 F4 5 35-27 R26373 E21 9 35-18 R47395 D25 4 30-3
RE28953 F4 7 35-27 R26559 B14 4 5-3 R47430 D16 1 25-9
RE28954 F4 7 35-27 R26727 D5 11 20- 13 R47693 D17 4 25-10
RE29018 D14 1 25-7 R26748 B14 12 5-3 R47693 D18 4 25- 11
RE29179 F2 8 35-24 R26906 D10 4 25-3 R48362 D25 17 30-3
RE29400 F20 4 225-1 R27149 B19 27 10-3 R48377 B10 30 4-3
RE29507 E13 7 35-9 R27175 D3 6 20- 11 R49377 D5 1 20- 13
RE29508 E13 6 35-9 R27175 D5 14 20-13 R49377 D6 1 20- 14
RE29509 E13 4 35-9 R27175 D6 11 20- 14 R49464 C25 4 20-8
RE29510 E13 3 35-9 R27443 B14 9 5-3 R49464 D1 6 20-9
RE29511 E13 2 35-9 R27474 D6 2 20- 14 R49465 C25 8 20-8
RE29512 E13 1 35-9 R27474 D10 3 25-3 R49465 D1 10 20-9
RE29526 Ci15 4 16-1 R28583 E3 1 30-6 R49519 C12 5 15- 11
RE29528 B16 21 5-5 R28811 C5 3 15-4 R49672 F4 1 35-27
RE29859 B10 18 4-3 R28811 C5 3 15-4 R49866 B10 15 4-3
RE30085 F1 8 35-23 R28811 C5 3 15-4 R49866 B12 6 5-1
RE30089 B19 24 10-3 R28811 (o] 3 15-5 R49866 B13 4 5-2
RE30091 B19 24 10-3 R28811 C6 3 15-5 R50354 C10 3 15-9
RE30092 B19 24 10-3 R30964 Fé 2 210-1 R50386 c25 10 20-8
RE30158 C13 2 15- 12 R31493 c? 6 15-6 R50388 B12 8 5-1
RE30159 E8 17 35-3 R31493 c7 14 15-6 R50388 B13 5 5-2
RE30159 F1 11 35-23 R32214 D20 13 25-13 R50390 B10 21 4-3
RE30206 B10 38 4-3 R32214 D21 16 25- 14 R50390 c8 4 15-7
RE30697 E18 20 35-15 R39305 D10 1 25-3 R50390 C9 4 15-8
RE30833 E13 40 35-9 R39741 B19 4 10-3 R50390 c17 6 16-3
RE30920 E13 44 35-9 R39832 E9 9 35-4 R50393 c8 3 16-7
RE31259 E2 12 30-5 R39832 E16 12 35-12 R50398 D25 5 30-3
RE31504 E18 18 35-15 R39832 E18 14 35-15 R50399 B10 2 4-3
RE31694 Fé 7 210- 1 R40236 C25 1 20-8 R50399 D25 9 30-3
RE32029 E9 1 35-4 R40237 C5 5 15-4 R50400 D25 14 30-3
RE32033 E15 22 35- 11 R41285 E2 11 30-5 R50402 D25 16 30-3
RE32034 E16 15 35-12 R41934 Cc2 1 15-1 R50405 B10 4 4-3
RE32035 E15 22 35- 11 R42340 B19 9 10-3 R50405 D25 6 30-3
RE32036 EN 20 35-7 R42365 B19 17 10-3 R50417 B10 35 4-3
RE33542 F4 6 35-27 R42693 B10 12 4-3 R50418 D7 8 20- 15
RE34128 E22 10 35-19 R42693 D16 7 25-9 R50419 B10 37 4-3
RE35142 E15 17 35- 11 R42729 c20 13 20-3 R50419 D7 5 20-15
RE35142 E18 13 35-15 R42729 c22 12 20-5 R50423 D7 10 20- 15
RE35142 E22 15 35-19 R42729 c22 22 20-5 R50424 B10 36 4-3
250-2 ENGINE - 6076T, A, H OEM ENGINES AND ACCESSORIES  PC-2182 (18-DEC-87) LITHO IN U.S.A.
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ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID KEY PAGE PART NO. GRID KEY PAGE
R50424 D7 9 20- 15 R51937 E8 20 35-3 R56963 C5 9 15-4
R50891 F14 2 220-3 R51937 E8 32 35-3 R57158 B19 19 10-3
R50891 F15 13 220-4 R51937 E13 20 35-8 R57159 B19 19 10-3
R50892 Fi4 3 220-3 R51937 E13 32 35-9 R57583 B22 7 10-6
R50893 F14 13 220-3 R52049 B10 28 4-3 R57584 C3 3 15-2
R50894 F17 11 220-6 R52049 ca20 18 20- 3 R57696 c20 4 20-3
R50894 F18 13 220-7 R52049 c22 17 20-5 R57696 c22 4 20-5
R50897 F14 10 220- 3 R52387 F14 12 220-3 R57696 C24 4 20-7
R50899 F16 " 220-5 R52593 D20 2 25-13 R57771 B22 2 10-6
R50899 Ft7 20 220-6 R52811 B10 3 4-3 R57843 Cc7 12 15-6
R50899 Fi8 19 220-7 R52811 D25 11 30-3 R58109 E4 5 30-7
R50900 F14 i 220-3 R53108 B10 34 4-3 R58186 E8 5 35-3
R50901 F14 21 220-3 R53108 F12 4 220- 1 R58186 E8 10 35-3
R50902 F14 5 220-3 R53108 F20 6 225-1 R58186 E13 5 35-9
REGS03 F14 6 220- 3 R53292 B22 5 10-6 R58186 E13 10 35-9
R50905 F14 24 220-3 R53300 E24 4 35-21 R58448 C5 4 15-4
R50906 F14 1 220-3 R53300 E25 6 35-22 R59297 £8 8 35-3
R50907 F16 5 220-5 R53899 B10 27A 4-3 R59297 E8 9 35-3
R50909 Fi6 12 220-5 R53899 F4 10 35-27 R59297 E8 11 35-3
R50910 F17 21 220-6 R53901 B10 27A 4-3 R59297 E13 g 35-9
R50910 F18 20 220-7 R53901 F4 10 35-27 R59297 E13 9 35-9
R50912 F15 8 220-4 R53918 £20 Pl 35- 17 R59297 E13 11 35-9
R50913 F16 2 220-5 R53955 E20 21 35-17 R59298 E8 8 356-3
R50914 F16 7 220-5 R53976 E20 g 35-17 R59298 E8 9 35-3
RS50915 F16 8 220-5 R54011 E22 6 35-19 R59298 E8 11 35-3
R50916 F16 3 220-5 R54013 E22 5 35-19 R59298 E13 8 35-9
R50917 F16 10 220-5 R54015 E22 8 35-19 R59298 E13 9 35-9
R50918 F16 14 220-5 R54021 E22 12 35-19 R59298 E13 1 35-9
R50919 F16 15 220-5 R54022 E22 4 35-19 R59305 E8 5 35-3
R50920 F16 9 220-5 R54023 E22 3 35-19 R59305 E8 10 35-3
R50921 F16 18 220-5 R54024 E22 14 35-19 R59305 E13 5 35-9
R50922 F16 16 220-5 R54025 E22 2 35-19 R58305 E13 10 35-9
R50923 F15 1 220-4 R54123 D17 7 25- 10 R59444 ci7 27 16- 3
R50924 F15 2 220-4 R54123 D18 7 25- 11 R60279 F1 2 35-23
R50925 F15 3 220-4 R54500 E2 1 30-5 R60279 F2 2 35-24
R50927 Fi15 14 220-4 R54500 E4 8 30-7 R60472 C3 3 15-2
R50928 F15 17 220-4 R54510 D17 2 25-10 R60473 C3 3 15-2
R50929 F15 15 220-4 R54510 D18 2 25- 11 R60474 C3 3 15-2
R50930 F15 12 220-4 R54511 D17 3 25-10 R60475 C3 3 15-2
R50931 F15 9 220-4 R54511 D18 3 25- 11 R60485 B22 7 10-6
R50931 F16 20 220-5 R54565 B14 1 5-3 R60486 B22 7 10-6
R51283 D7 1 20- 15 R54880 E21 6 35-18 R60487 B22 7 10-6
R51603 F1 1 35-23 R54922 E20 20 35- 17 R60488 B22 7 10-6
R51603 F2 1 35-24 R55182 B10 17 4-3 R60753 B12 1 5-1
R51659 F15 7 220-4 R55182 B16 18 5-5 R60753 B13 6 5-2
R51660 F15 5 220-4 R55233 D1 11 20-9 R60914 E20 14 35-17
R51661 F14 23 220-3 R55395 B19 7 10-3 R60921 E20 16 35-17
R51662 F17 17 220-6 R55395 D1 15 20-9 R61144 E8 5 35-3
R51662 F18 16 220-7 R55396 B19 2 10-3 R61144 E8 10 35-3
R51664 F16 19 220-5 R55396 E9 5 35-4 R61144 E13 5 35-9
R51665 F14 17 220-3 R55396 E11 14 35-7 R61144 E13 10 35-9
R51666 F14 16 220-3 R55396 E15 14 35- 11 R61145 E8 8 35-3
R51667 F14 8 220-3 R55396 E16 7 35- 12 R61145 £8 9 35-3
R51669 F17 14 220-6 R55396 E18 10 35-15 R61145 E13 8 35-9
R51669 F18 10 220-7 R55396 F12 3 220-1 R61145 E13 9 35-9
R51671 F17 5 220-6 R55396 F20 3 225-1 R61288 B19 22 10-3
R51671 F18 5 220-7 R56012 F6 10 210- 1 R61289 C3 3 15-2
R51822 c7 8 15-6 R56012 F10 10 215-1 R61497 B5 1 3-1
R51936 E8 25 35-3 R56397 Fé 6 210-1 R61608 C3 3 15-2
R51936 E8 34 35-3 R56397 F10 6 215-1 R61609 C3 3 15-2
R51936 E8 37 35-3 R56619 D6 14 20- 14 R61610 C3 3 15-2
R51936 E1t 2 35-7 R56792 F17 2 220-6 R61611 C3 3 15-2
R51936 E13 25 35-9 R56792 F18 2 220-7 R62104 g21 7 35-18
R51936 E13 34 35-9 R56793 F17 3 220-6 R62105 E21 8 35-18
R51936 E13 38 35-9 R56793 F18 3 220-7 R62106 E21 11 35- 18
R51936 E15 2 35- 11 R56802 F16 13 220-5 R62107 E21 10 35- 18
R51936 E16 1 35-12 R56962 C5 8 15-4 R62191 D21 5 25- 14
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R62192 D21 5 25-14 | R68222 F17 8 220-6 R75272 E22 6 35- 19
R62193 D21 5 25-14 | R68222 Fi18 9 220-7 R76126 B16 12 55
R62194 D21 5 25-14 | R68224 F17. 1 220-6 R76139 Fi2 5 220- 1
R62239 E2 4 30-5 R68224 F18 1 220-7 R76139 Fi6 17 220-5
R62418 B16 15 55 R68438 - E20 19 35-17 | R76139 Fi6 17 220-5
R62419 B16 14 5-5 R68715 E20 1 35-17 | R76139 F17 16 220-6
R62420 B16 13 55 R68716 E20 7 35-17 | R76139 Fi8 15 220-7
R62930 B19 16 10-3 R69089 B10 .. 4-3 R76139 FO 4 225- 1
R62930 c20 1 20-3 R69089 Fiooo.. 35-23 | R76139 F0 4 225-1
R62930 c2 20-5 R69089 2 .. 35-24 | R76313 €13 37 35-9
R62930 co4 1 20-7 R69536 E16 5 3512 | R76368 €24 1 35-21
R62938 c0 7 20-3 R70135 E22 1 35-19 | R76491 B16 7 5-5
R62938 co2 14 20-5 R70268 B19 18 10-3 R76531 B6E 5 3-2
R62938 co4 7 20-7 R70407 E11 4 35-7 R77417 E25 1 35-22
R62952 c25 11 20-8 R70407 E15 4 35-11 | R77551 B10 14 4-3
R62986 c3 15-2 R70826 B14 6 5-3 R77551 E8 18 35-3
R62987 c3 2 152 R70964 D10 17 25-3 R77551 E8 19 35-3
R62988 c3 2 15-2 R70965 D10 14 25-3 R77551 E13 18 35-9
R63002 c3 2 15-2 R70965 D12 8 25-5 R77551 E13 19 35-9
R63003 c3 2 15-2 R71074 B22 6 10-6 R77998 F12 & 220- 1
R63004 c3 2 5.2 | R71208 B14 7 53 R77998 F20 4 225-1
R63005 c3 2 15-2 |-R71214 ¥ E8 9 353 R77998 FO 4 225-1
R63006 c3 2 15.2 | Rp1212g Sk E13 9 35-9 R77999 F12 5 220- 1
R63007 c3 2 15-27 | Rp225T - D10 8 25-3 R77999 F20 4 225-1
R63008 c3 2 15-2 | R7fe25+ . D12 1 25-5 R77999 FO 4 225-1
R63009 ca 2 15.2 |’ m%anj W D10 7 25-3 R78079 E22 9 35-19
R63010 c3 1 15.-2 ,| R7fA8 "% ‘vi° D10 16 25-3 R78124 c4a 3 15-3
R63059 E21 1 35-18. | R71#0 - +«?' F8 2 210-3 R78134 ces 2 20-8
R63060 E21 2 35-18 | R71%2 ¢ Bl 27 4-3 R78696 D10 6 25-3
R63063 E21 5 35-18 | R713%3 c2 15 20-5 R79060 E9 12 35-4
R63271 B6 1 3-2 R7T13%M- T B10 23 4-3 R79060 E11 18 35-7
R63326 c2 2 15- 1 R713 L 687 15-7 R79060 E15 18 35-11
R63604 E13 41 35-9 R713% - B0 22 4-3 R79060 E16 13 35-12
R63604 E18 4 35-15 | R713 8- puo 5 25-3 R79138 E8 28 35-3
R63845 E4 2 30-7 R71315 D12 5 25-5 R79138 E8 30 35-3
R63845 B9 3 35-4 R71361 D12 10 25-5 R79138 E13 28 35-9
R63845 E11 12 35-7 R71361 D13 1 25-6 R79138 €13 30 35-9
R63845 E15 12 35-11 | R71398 E8 9 35-3 R79187 c20 3 20-3
R63845 E18 8 35-15 | R71398 E8 10 35-3 R79187 c2 3 20-5
R63987 D21 7 25-14 | R71398 13 9 35-9 R79187 C24 3 20-7
R64627 E20 27 3-17 | R713e8  %® ®13 10 35-9 R79604 E8 22 353
R64796 cs 6 15-4 R7158% . - @10 .. 25-3 R79604 E13 22 35-9
R64797 cT 2 15-6 R71596 ¢ o ®D10 9 25-3 R79605 E8 23 35-3
R64861 Ee 7 3519 | R71596.) eDi2 2 25-5 R79605 E13 23 35-9
RE5055 B10 32 4-3 pRri732:t B0 31 4-3 R79606 E8 24 35-3
R65055 ces 3 20-8 R71732ly c20 15 20-3 R79606 E13 24 35-9
R65553 B14 3 5-3 R71732% . - €22 9 20-5 R79787 B 7 210-3
R65700 F14 1 220-3 R71732 * %, oo %C24 12 20-7 R79846 c12 8 15- 11
R65701 F14 6 220-3 R71732 25 9 20-8 R79846 C13 4 15- 12
R65702 FI5 14 220-4 R71918 < X o ao 29 4-3 R79849 cs 7 15-4
R66452 B22 4 10-6 R71918 1 1 20-11 | R79849 ce 1 15-5
R67092 P4 2A 8527 | R72028 .y B10 11 4-3 R79850 cs 1 15-4
R67092 F4 4 35-27 | R72328 * % E 10 30-5 R79850 c6e 5 15-5
R67230 F2 5 240-2 R72817 - Ty E11 4 35-7 R79864 c22 16 20-5
R67264 E15 20 35-11 | R72817 3% | E15° 4 35-11 | R79915 F2 1 240-2
R67271 ENN 5 35-7 R72818 =" E11 4 35-7 R81295 E20 30 35-17
R67271 EI15 5 35-11 | R72818 E15 4 35-11 | R81507 F6 9 210- 1
R67364 E8 36 35-3 R72853 E18 19 35-15 | R82007 B19 20 10-3
R67364 E11 1 35-7 R73445 D3 10 20-11 | R82887 C17 25 16-3
R67364 E13 36 35-9 R73692 D3 2 20-11 | R83006 C17 14 16-3
R67364 E15 1 35-11 | R73858 E18 16 35-15 | R83007 ci7 23 16-3
R67364 E16 3 35-12 | R73913 D1 3 20-9 R83008 ci7 18 16-3
R67879 E22 11 35-19 | R74008 B22 3 10-6 R83009 C17 19 16-3
R67885 E21 4 35-18 | R74030 E8 10 35-3 R83010 C17 20 16-3
R67886 E21 3 35-18 | R74030 E13 10 35-9 R83011 C17 20 16-3
R67989 cr 7 15-6 R74804 E8 10 35-3 R83020 B10 10 4-3
R67989 c7 15 15-6 R74804 E13 10 35-9 R83020 E4 14 30-7
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R50424 D7 9 20- 15 R51937 E8 20 35-3 R56963 C5 9 15-4
R50891 Fi14 2 220-3 R51937 E8 32 35-3 R57158 B19 19 10-3
R50891 F15 13 220-4 R51937 E13 20 35-9 R57159 B19 19 10-3
R50892 F14 3 220-3 R51937 E13 32 35-9 R57583 B22 7 10-6
R50893 F14 13 220-3 R52049 B10 28 4-3 R57584 C3 3 15-2
R50894 F17 11 220-6 R52049 C20 18 20-3 R57696 C20 4 20-3
R50894 F18 13 220-7 R52049 ce2 17 20-5 R57696 caz 4 20-5
R50897 Fi4 10 220-3 R52387 F14 12 220-3 R57696 Caa 4 20-7
R50899 Fi6 11 220-5 R52593 D20 2 25-13 R57771 B22 2 10-6
R50899 F17 20 220-6 R52811 B10 3 4-3 R57843 c7 12 15-6
R50899 Fig 19 220-7 R52811 D25 11 30-3 R58109 E4 5 30-7
R50900 F14 1 220-3 R53108 B10 34 4-3 R58186 E8 5 35-3
R50901 F14 21 220-3 R53108 F12 4 220- 1 R58186 E8 10 35-3
R50902 F14 5 220-3 R53108 F20 6 225-1 R58186 E13 5 35-9
REGSU3 F14 6 220- 3 R53292 B22 5 10-6 R58186 E13 10 35-9
R50905 F14 24 220-3 R53300 E24 4 35- 21 R58449 Cs 4 15-4
R50906 F14 19 220-3 R53300 E25 6 35-22 R59297 E8 8 35-3
R50907 F16 5 220-5 R53899 B10  27A 4-3 R59297 E8 9 35-3
R50909 Fi6 12 220-5 R53899 F4 10 35-27 R59297 E8 11 35-3
R50910 F17 21 220-6 R53901 B10 27A 437 R59297 E13 g 35-9
R50910 F18 20 220-7 R53901 F4 27 0&359297 E13 9 35-9
R50912 F15 8 220-4 R53918 E20 é R59297 E13 1 35-9
R50913 F16 2 220-5 R53955 E20 R59298 E8 8 35-3
R50914 F16 7 220-5 R53976 E20 ~35- ~R569298 E8 9 35-3
R50915 F16 8 220-5 R54011 E22 .;,’6' 1, e3549 4 R59298 E8 11 35-3
R50916 F16 3 220-5 R54013 E22 ",g N 'f' ,‘3?%9 1 'R59298 E13 8 35-9
R50917 Fi6 10 220-5 R54015 g2 ~BE < 38149 R59298 E13 9 35-9
R50918 F16 14 220-5 R54021 E22 -1 ‘zg" T 3549, | R59298 E13 11 35-9
R50919 Fi6 15 220-5 R54022 E22 © 19 R59305 E8 5 35-3
R50920 F16 9 220-5 R54023 E22 F o+ 3Ia19 R5930% E8 10 35-3
R50921 F16 18 220-5 R54024 E22 14w V T'g 19 R59305 E13 5 35-9
R50922 F16 16 220-5 R54025 E22., ¥y 19 R59305 E13 10 35-9
R50923 F15 1 220-4 R54123 D17 A 3 . A0 R59444 c17 27 16-3
R50924 F15 2 220- 4 R54123 D18 7 g5 W R60279 F1 2 35-23
R50925 F15 3 220-4 R54500 E2 1 30-5 R60279 F2 2.° 35-24
R50927 Fi5 14 220-4 R54500 E4 8 30-7 R60472 C3 3 15-2
R50928 F15 17 220-4 R54510 D17 2 25-10 R60473 T3 3 15-2
R50929 F15 15 220-4 RS54510 D18 2 25- 11 R60474 C3 3 15-2
R50930 Fi5 12 220-4 R54511 D17 3 25-10 R60475 C3 3 15-2
R50931 F15 9 220-4 R54511 D18 ¢ B, 25- 11 R60485 B22 7 10-6
R50931 F16 20 220-5 R54565 B14 «g 4 »- 3 R60486 B22 7 10-6
R51283 D7 1 20- 15 R54880 E21 6 - 18 R60487 B22 7 10-6
R51603 Ft 1 35-23 R54922 E20 (ﬂ 35-17 R60488 B22 7 10-6
R51603 F2 1 35-24 R55182 B1 p4-3 R60753 B12 1 5-1
R51659 F15 7 220-4 R55182 B1 18 7 g . R60753 B13 6 5-2
R51660 F15 5 220-4 R55233 Dt 1, {4o- R60914 E20 14 35-17
R51661 F14 23 220-3 R55395 B19 ’ 7 30-3 R60921 E20 16 35-17
R51662 F17 17 220-6 R55395 b1, 15 20- . R61144 E8 5 35-3
R51662 Fi18 16 220-7 R55396 B19 2 Pu0-3 ] R61144 E8 10 35-3
R51664 F16 19 220-5 R55396 E9 . 52 ~335-4 R61144 E13 5 35-9
R51665 F14 17 220-3 R55396 E11 r*35-7 R61144 E13 10 35-9
R51666 Fi4 16 220-3 R55396 E15 - 14 35-”11 R61145 E8 8 35-3
R51667 F14 8 220-3 R55396 E® 7 -+ 85-12 R61145 E8 9 35-3
R51669 F17 14 220-6 R55396 E18. 10 {£7.35-15 R61145 E13 8 35-9
R51669 F18 10 220-7 R55396 F12 3 ~"-220--1 R61145 E13 9 35-9
R51671 Ft7 5 220-6 R55396 F20 3 2251 R61288 B1g 22 10-3
R51671 F18 5 220-7 R56012 F6 10 210-1 R61289 C3 3 156-2
R51822 Cc7 8 15-6 R56012 F10 10 215-1 R61497 BS 1 3-1
R51936 E8 25 35-3 R56397 Fé 6 210-1 R61608 C3 3 15-2
R51936 E8 34 35-3 R56397 F10 6 215-1 R61609 C3 3 15-2
R51936 E8 37 35-3 R56619 Dé 14 20-14 R61610 C3 3 15-2
R51936 E11 2 35-7 R56792 F17 2 220-6 R61611 C3 3 15-2
R51936 Et3 25 35-9 R56792 F18 2 220-7 R62104 E21 7 35-18
R51936 E13 34 35-9 R56793 F17 3 220-6 R62105 E21 8 35- 18
R51936 £13 38 35-9 R56793 F18 3 220-7 R62106 E21 11 35- 18
R51936 E15 2 35- 11 R56802 F16 13 220-5 R62107 E21 10 35-18
R51936 E16 1 35-12 R56962 C5 8 15-4 R62191 D21 5 25-14
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R62192 021 5 25- 14 R68222 F17 8 220-6 R75272 E22 6 35- 19
R62193 D21 5 25- 14 R68222 F18 9 220-7 R76126 B16 12 5-5
R62194 D21 5 25-14 R68224 F17 1 220-6 R76139 F12 5 220- 1
R62239 E2 4 30-5 R68224 F18 1 220-7 R76139 Fi6 17 220-5
R62418 B16 15 5-5 R68438 E20 19 35-17 R76139 F16 17 220-5
R62419 B16 14 5-5 R68715 E20 1 35- 17 R76139 F17 16 220-6
R62420 Bi6 13 5-5 R68716 E20 7 35-17 R76139 F18 15 220-7
R62930 B19 16 10-3 R69089 B10 4-3 R76139 F20 4 225-1
R62930 C20 1 20-3 R69089 F1 .. 35-23 R76139 F20 4 225-1
R62930 C22 1 20-5 R69089 F2 .. 35-24 R76313 E13 37 35-9
R62930 C24 1 20-7 RE69536 E16 5 35-12 R76368 E24 1 35-21
R62938 C20 7 20-3 R70135 g22 1 35-19 R76491 B16 7 5-5
R62938 c22 14 20-5 R70268 B19 18 10-3 R76531 86 5 3-2
R62938 C24 7 20-7 R70407 EH 4 35-7 R77417 E25 1 35-22
R62952 ca25 1t 20-8 R70407 E15 4 35- 11 R77551 B10 14 4-3
R62986 C3 1 15-2 R70826 B14 6 5-3 R77551 Es 18 35-3
R62987 C3 2 16-2 R70964 D10 17 25-3 R77551 E8 19 35-3
R62988 C3 2 15-2 R70965 D10 14 25-3 R77551 E13 18 35-9
R63002 C3 2 16-2 R70965 D12 8 25-5 R77551 E13 19 35-9
R63003 C3 2 15-2 R71074 B22 6 10-6 R77998 F12 5 220- 1
R63004 C3 2 16-2 R71208 B14 7 5-3 R77998 F20 4 225-1
R63005 C3 2 16-2 R71212 E8 9 35-3 R77998 F20 4 225-1
R63006 C3 2 15-2 R71212 E13 9 35-9 R77998 F12 5 220-1
R63007 Cc3 2 15.2 R71225 D10 8 25-3 R77999 F20 4 225-1
R63008 C3 2 18-2 R71225 D12 1 25-5 R77999 F20 4 225- 1
R63009 Cc3 2 16-2 R71226 D10 7 25-3 R78079 E22 9 35-19
R63010 C3 1 156-2 R71228 D10 16 25-3 R78124 c4 3 156-8
R63059 E21 1 35-18 R71250 F8 2 210-3 R78134 ca5 2 20-8
R63060 E21 2 35-18 R71312 Bto 27 4-3 R78696 D10 6 25-3
R63063 E21 5 35-18 R71312 c22 15 20-5 R79060 E9 12 35-4
R63271 B6 1 3-2 R71314 B10 23 4-3 R79060 E11 18 35-7
R63326 c2 2 15-1 R71314 c8 7 15-7 R79060 E15 18 35-11
R63604 E13 41 35-9 R71315 Bi0 22 4-3 R79060 E16 13 35-12
R63604 E18 4 35- 15 R71315 D10 5 25-3 R79138 E8 28 35-3
R63845 E4 2 30-7 R71315 D12 5 25-5 R79138 E8 30 35-3
RE3845 E9 3 35-4 R71361 D12 10 25-5 R79138 E13 28 35-9
R63845 E11 12 35-7 R71361 D13 1 25-6 R79138 E13 30 35-9
R63845 E15 12 35- 11 R71398 E8 9 35-3 R79187 Cc20 3 20-3
R63845 E18 8 35- 15 R71398 E8 10 35-3 R79187 ca2 3 20-5
R63987 D21 7 25-14 R71398 E13 9 35-9 R79187 C24 3 20-7
R64627 E20 27 35-17 R71398 E13 10 35-9 R79604 E8 22 35-3
RE4796 Cs 6 15-4 R71583 D10 .. 25-3 R79604 E13 22 35-9
R64797 c7 2 15-6 R71596 D10 9 25-3 R79605 E8 23 35-3
R64861 E22 7 35-19 R71596 D12 2 25-5 R79605 E13 23 35-9
R65055 B10 32 4-3 R71732 B10 31 4-3 R79606 E8 24 35-3
R65055 C25 3 20-8 R71732 C20 15 20-3 R79606 E13 24 35-9
R65553 B14 3 5-3 R71732 ca2 9 20-5 R79787 F8 7 210-3
R65700 F14 1 220-3 R71732 ca4 12 20-7 R79846 Ci2 8 15- 11
R65701 F14 6 220-3 R71732 c25 9 20-8 R79846 C13 4 15- 12
R65702 F15 14 220-4 R71918 B10 29 4-3 R79849 C5 7 15-4
R66452 B22 4 10-6 R71918 D3 1 20- 1 R79849 ce 1 16-5
R67092 F4 2A 35-27 R72328 B10 11 4-3 R79850 C5 1 15-4
R67092 F4 4 35-27 R72328 E2 10 30-5 R79850 ce 5 16-5
R67230 F22 5 240-2 R72817 E11 4 35-7 R79864 c22 16 20-5
R67264 E15 20 35- 11 R72817 E15 4 35- 11 R79915 F22 1 240-2
R67271 E1 5 35-7 R72818 E1 4 35-7 R81295 E20 30 35-17
RE7271 E15 5 35- 11 R72818 E15 4 35- 11 R81507 Fé 9 210-1
R67364 €8 36 35-3 R72853 E18 19 35- 15 R82007 B19 20 10-3
R67364 Ett 1 35-7 R73445 D3 10 20- 11 R82887 C17 25 16-3
R67364 E13 36 35-9 R73692 D3 2 20- 11 RB83006 C17 14 16-3
R67364 E15 1 35- 11 R73858 E18 16 35-15 R83007 C17 28 16-3
367364 E16 3 35-12 R73913 D1 3 20-9 R83008 c17 18 16-3
367879 E22 11 35- 19 R74008 B22 3 10-6 R83009 C17 19 16-3
367885 E21 4 35- 18 R74030 E8 10 356-3 R83010 c17 20 16-3
367886 E21 3 35-18 R74030 E13 10 35-9 R83011 c17 20 16-3
367989 c7 7 15-6 R74804 E8 10 35-3 R83020 B10 10 4-3
367989 c7 15 15-6 R74804 E13 10 35-9 R83020 E4 14 30-7
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R83021 B10 8 4-3 R87189 Ci7 2 16-3 R91732 B16 4 5-5
R83021 E4 13 30-7 R87191 c17 22 16-3 R91747 B4 15 5-3
RB83489 B0 27A 4-3 R87191 ci7 22 16-3 R91747 c15 2 16-1
R83489 F4 11 35-27 R87192 C17 24 16-3 R92305 E4 10 30-7
R83490 Bi0 27A 4-3 R87316 B10 9 4.3 R92860 c12 8 15- 11
R83490 F4 11 35-27 R87316 023 7 30-1 R92861 c12 3 15- 11
R83545 D7 12 20- 15 R87316 D25 13 30-3 R93007 E13 42 35-9
RB3561 D10 M 25-3 R87544 c2 5 15- 1 R93007 E18 3A 35-15
R83561 D10 19 25-3 R87561 B19 21 10-3 R93023 B19 24 10-3
R84472 B10 13 4-3 R87561 C15 1 16-1 R93023 B21 1 10-5
R84472 E8 16 35-3 R87568 Cs " 15-8 R93024 B19 24 10-3
RB4472 E13 16 35-9 R87570 c8 § 15-7 R93024 821 1 10-5
RB4472 F1 10 35-23 R87634 D10 18 25-3 R93141 C13 5 15-12
R84472 F2 1 35-24 R87732 E4 7 30-7 R93145 D20 2 25- 13
R84618 B16 19 5-5 R87764 Fé 8 210-1 R93346 B10 .. 4-3
R84619 Bi6 20 5-5 R88379 B19 24 10-3 R93346 C9 5 15-8
R84828 Ci5 4 16-1 RB8379 821 1 10-5 R93821 F4 8 35-27
R84946 D1 21 20-9 R88380 B19 24 10-3 R93822 F4 9 35-27
R84946 D1 23 20-9 R88380 B21 1 10-5 R94399 F1 3 35-23
R84947 D1 21 20-9 R89056 Di6 18 25-9 R94399 F2 3 35-24
R84958 C15 6 16-1 R89439 D16 9 25-9 R94405 F1 5 35-23
R84959 C15 7 16- 1 R89663 c17 10 16-3 R94405 Fz 5 35-24
R84960 c15 10 16-1 R89790 D23 6 30-1 R94410 F1 6 36-23
R84976 B16 8A 5-5 R89791 D25 12 30-3 R9441C F2 6 35-24
R84977 B16 8 5-5 R89822 F7 8 210-2 R94412 F1 7 35-23
R85027 Bt4 14 5-3 R89879 B10 7 4-3 R94412 Fe 7 35-24
R85128 D13 2 25-6 R89879 E2 5 30-5 R94414 F1 9 35-23
Rg5 144 c17 12 16-3 R89927 Fa 14 35-27 R94414 F2 9 35-24
R85144 c17 12 16-3 R90022 ci7 1 16-3 R97061 E13 43 35-9
R85144 c17 12 16-3 R90022 c17 1 16-3 R97237 F4 2 35-27
R85319 C15 3 16-1 R90127 Ci7 26 16-3 TY6280 A23 2-1
R85720 Cé 4 15-5 R90331 D19 3 25-12 TY6297 A23 2-1
RB5763 D1 13 25-9 R90332 D19 3 25-12 Ty6298 A23 2-1
R86007 D16 10 25-9 R90529 F1 4 35-23 TY6300 A23 2-1
R86023 D20 3 25-13 RG0529 Fe 4 35-24 TY6301 A23 2-1
R86026 D20 4 25-13 R90530 F1 4 35-23 TYe311 A23 2-1
R86029 E4 12 30-7 R90630 F2 4 35-24 TY6312 A23 2-1
Ree061 D16 6 25-9 R90531 F1 4 35-23 TY6313 A23 2-1
R86062 B10 19 4.3 R90531 F2 4 35-24 TY6359 A23 2-1
R86062 D16 19 25-9 R90532 F1 4 35-23 TY6360 A23 2-1
R86091 D2s 7 30-3 R90632 F2 4 35-24 TY6361 A23 2-1
R86127 c12 4 15- 11 R90533 F1 4 35-23 TY8377 B1 .. 2-4
R86130 D21 3 25- 14 R90533 F2 4 35-24 TY6617 F12 5 220-1
R86131 D21 8 25-14 R90534 F1 4 35-23 TY6617 Fi16 17 220-5
R86260 D20 17 25-13 RY0534 F2 4 35-24 TY6654 F12 5 220-1
R86265 C24 16 20-7 R90535 .F1 4 35-23 TY6654 Fi6 17 220-5
R86347 Cé 6 15-5 R90535 F2 4 35-24 T13814 F4 13 35-27
R86396 D6 16 20- 14 R90536 F1 4 35-23 T18891 Cc9 10 15-8
R86427 B16 11 5-5 R90536 F2 4 35-24 T20077 B16 2 5-5
R86564 C24 15 20-7 R90537 F1 4 35-23 T20129 B16 1 5-5
R86585 c2 4 15-1 R90537 F2 4 35-24 T20217 D21 2 25- 14
R86600 C17 30 16-3 R90538 F1 4 35-23 T20294 B12 3 5-1
R86601 C17 9 16-3 R90538 F2 4 35-24 T20294 c10 1 15-9
R86743 B10 5 4-3 R90539 F1 4 35-23 T20328 B10 24 4-3
R86743 D23 1 30-1 R90539 F2 4 35-24 T20328 B12 2 5-1
R86743 D25 8 30-3 R90540 F1 4 35-23 7120328 c10 2 15-9
R86764 F7 2 210-2 R90540 F2 4 35-24 T21239 B7 1 3-3
R86765 D20 8 25-13 R90541 F1 4 35-23 T21242 C20 2 20-3
R86765 D2t 11 25- 14 R90541 F2 4 35-24 T21242 c22 2 20-5
R86840 Cc17 5 16-3 R90542 F1 4 35-23 T21242 C24 2 20-7
R86865 D20 9 25-13 R90542 F2 4 35-24 T23891 C5 2 15-4
R86865 D21 12 25-14 R90543 F1 4 35-23 723891 C5 2 15-4
RB86866 D20 12 25-13 R90543 F2 4 35-24 T23891 C5 2 15-4
86866 D21 15 25- 14 R90544 F1 4 356-23 T23891 Cé 2 156-5
86898 D23 3 30-1 R90544 F2 4 35-24 723891 C6 2 15-5
R87082 E8 19 35-3 R30561 D19 5 25-12 T24229 E20 6 35-17
R87082 E13 19 35-9 R90562 Dig 6 25-12 T26565 c7 3 15-6
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ENGINE - 60767, A, H OEM ENGINES AND ACCESSORIES
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
T26565 c7 10 15-6
T26565 c7 16 15-6
T27860 C4 2 15-3
T29342 D20 13 25-13
T29342 D21 16 25-14
731556 E20 13 35-17
143032 F10 9 215-1
U13639 B10 25 4-3
J13639 B19 5 10-3
U13639 D17 6 25-10
J13639 D18 6 25-11
J17409 C25 6 20-8
J17409 D1 8 20-9
J17409 D1 18 20-9
J40750 D1 20 20-9
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